Printed in U.S.A

raf

. ‘e ~ v
. . . -2
‘ ' 7
.- .

COMPACT TRACTOR -

MODEL 446

1 Before S/N 9728158 |

Parts Catalog C1279

10-81-OP-1750

NOTE: This parts catalog covers all models prior to above senal P
number, and replaces catalog B1279.

J | Case

A Tenneco Company

OPE Dmsion

. Technical Publications

119 S. First Street
Winneconne, Wis. 54986

5

&

'

- ]
PAGE
AirFilter .................... . B
Baffles and Sh|e|ds ....... e 19-21
Battery ............. - 1
" Camshaft .. ................. - #8 .
Carburetor.............v... 5-7
Choke and Throttle. . ......... 23
Clutch, PTO ................ 27-278
Crankshaft.................. 9
Electrical System .......:1.... 19-51
~ EngineBlock ............. e 11-13
PAGE
Axie-Front ........ P . 33
Axle-Rear................. . 47
Baffles & Heat Shlelds ........ 19-21
Brakes ..........0........ e 37
. Clutch, Assembly, PTO Linkage 25
Control-Speed.............. 41
Decals .......coivennnene. - b7
Electrical Systefn ............ 19-51 .
Exhaust Extension Klt ........ B5
Fenders .........cccvveennns. A
Frame. .. .c.oe i iiien e aan i =29
Grille.........le i 29
Hitch ......... s t.. 35
HOOd ..... ‘."'.r..'».’....-: ....... 29
Hydraulies > .. .. oo iennaens 39-45
;i Coupling, Pump Drive ...... 39-43
" Hoses, Lines & Fittings ... .. 39
"~ Motor;, Hydraullc Drive ..... 39-41
Pumg .................... © 39-438
Reservoir Mtg. ............ ) 39 -
. Valve, Hydraulic .. . ... e 45

[

.
I

ALPHABETICAL INDEX

ENGINE SECTION
GRID

. AB - .-Exhaust System- .7 ........
B6-B8 . Fan . o

‘D4 Flywheel, Engine ..... e

A0 - FuelSystem ....... e
AB-AB Governor ..................

- B10 Housing, Blower...........
B814-C2 - OilPan ...............
A0 . OilPump ............. e
B6-D14 PistonsandRods ..........
0A12-A14 = Starter Motor . >...........

a

BASIC TRACTOR SECTION

GRID
C8 ° Implement Lift, Hydraulic
- D10, Instruments...............
B6-B8 Model D10 Wheel Weights .
c12 Model F27 Three Pomt_Hltch
B12 - Adapter ......oovierinnns
D2 Model H26 Three Point'Hitch .
. E6 Model H24 Sieeve Hitch
B6D14-._ Model H13 Weight Box
.E14 ~  Model H18 Counterwelght
C6 Brackets............ ..
C4 - Model J17 Hydrau!lc PTOKit ..
C4 Model K19 and J18 Flow
C10 Control Valve Kit... -
c4 PTOClutch ...............
C14-D8 Seat, Operator's . ...:...0.."
C14-D4 Steering Wheel & Gear ....... .
Ci4 TailllLamp.................
C14-D2 ToolBox ...t
‘C14-D6 Transmission..............
Cc14. Wheels, Front & Rear ......
pg - -

GRID
D12
D14
E14

E10




-, they are described.

Indexes -

This parts Catalog is arranged for easy.identification of

" Genuine CASE Service. Parts. An alphabetical index ‘s

provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which

Ilustrations

. ‘ . y
All parts are illustrated in “Exploded Views' which

'show the individual parts in thevr normal relationship to
each other. . Reference -numbers are used in the illustra-
tions. These numbers correspond to those in the “’Refer-
ence Number” column and.are followed by the part
number, descrtptlon and quantity requnred

advanced.

Orders

Orders should plamhj spetify correct part number fult

_description, quantity required, machine mode! and engine

moedel, machine and engine serial numbers, method of
shipment and shipping address.

s

hY

Changes

When changes to the machine make it necessary,

" revised pages for this book will be issued. The revised

pages will be issued. with the same page number as those
they replace and the “issue’” number and date will be

g

it is imperative that revised Parts Book pages be in- .

serted into their respective Parts Books as soon as received.
Failure to dp so will lead to confusion and defeat the
purpose of the book,

.\}w

1 . B ' x

Indented Description

L

Indented parts in the descriptive list are a part of the precedingqassembly. or sub-assembly.

a

The quantity shown in the “Number Required” co!umn is the number of parts used on a machine except where parts dre
indented in descriptive list. In ‘this case the gantity shown is the number required for the preceding-assembly or sub-

assembly. : .
- , % &
S.
) " :-‘\. ‘. 4 *
REF. ~ PARTNO. ** DESCRIPTION . - _ REQ'D
" A 155159 CYLINDER ASSY - rear Steering . . . ... ..... D 1
28 A 86208 . SOCKET ASSY - rear cylinder . ... .. e e e 1.
.29 A 55956 ' PLUG - adjusting, socketassy. v« . v v iiievennansninncnanne 1
30 A . b&957 . SEAT - socket ball . FEIIR I IR e e e e e e a e e 2
31 - A BB210 ‘ SPRING-socket-..!.’.'...................'..‘ ..... e e .
32°' A .56209 , SEAT - socket spring, . . . . ... e e 1
33 G 48175 CLAMP ASSY - 50CKELASSY + . 20 v evevnnnnnesns PR e a1
. ' 16- 836 ' BOLT-1/2" x 2-1/4" N.F. hex. . . .. et et iy N
34 132- 104 - PIN - cotter, 3/16"" x 3", . . .. oo i e i o e it h et aiee s N
35 A 55889 STUD - balt, socket &cylinder .. . ... .. .. ... e e e e 2
RRCI 13- 410 CBOLT - 1/4" % B/8 NG, HEX. s o et et ettt tteeee i mneemaasenseans 4
37 92-" 4 - LOCKWASHER -1/4" SAE. ... st reeaa et a e weiade 4

Terms-“Right Hand"" and “’Left Hand"

!

"Right Hand" and “Left Hand"' sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travel.

s R Em WY TS TERER O Y W 4 % 18, 8w H " 8 R

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBERS

- (UNDER TRACTOR MUFFLER’
o ON EARLIER MODELS)

TRACTOR MODEL AND
~ SERIAL NUMBER

~ - <

TRACTOR MODEL DESIGNATIONS ENGINE MODEL.DESIGNATIONS

ONAN BF-MS €19029 ENGINE:

446 TRACTOR SPEC. NO, 2434A, 24348, 2891D and 2891E

When using this. catalog, natice the. reference to

: . ~serial numbers of various components noted here and
SERIAL NUMBERS - - [isted in the “description” copy: . By refernng ta
. ' “correct ‘serial numbers, proper parts identification

© will be assured. ' ' : '




REF.

N =

W ~a bW

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

Printed in U.S.A;

¢

Y

. | . o
CASE MODEL 446 COMPACT. TRACTOR 6

FE o . —_— ' . Coe
i - ! '
i

CARBURETOR, AIR FILTER AND MANIFOLD

DESCRIPTION” y /* RrEaD .
TUBE - air intake ' ‘ : 1

. CARBURETOR AND FUEL PUMP ASSEMBLY [repalrs page 71 ) S .

{use C24926 for service)
GASKET - Carburetor mtg.
MANIFQLD - engine intake

'
........................

GASKET -

intake manifold

_ HOSE - fuel pump

" CAP - fuel pump

“BOLT -

BOLT - manifold 5/16” x 21/4” ... . " ... s......... e
HOSE - breather ’ !

........................................

BOLT - 1/4 x 1-1/4'"n.c. hex . A
LOCKWASHER -1/4' - N

SPRING - fue! pump hoke

“TUBE - fuel pump vacuum (ineng. block), . ... ............... o
SUPPORT - 4ir cleaner .=

v

PART NO.
C 20387
NSS

C 20389
C 20380
C 26202
13- 110
C « 20261
92- 5
113 17
92- 4
C 20401
C 23300
C 20406
.C 20411
214- * 253
C 20412
C 20393
113- 1
75- 104
C 20407
129- 505
C _ 20399
€ 20405
¢ 20398
C 20397
C - 20404
C 20396

.............................

-

1
o - hY

Octaber 1981

0 : ) ' . | _ 4




. CASE MODEL 446 COMPACT TRACTOR, 7

C24328, 20388 AND CZﬁQZECﬁRBURETGR AND FUEL PUMP ASSEMB LY
C24328 — ENGINE SPEC. NO. 3264F AND AFTER (USE €24926 FOR REPLACEMENT)
€20388 — ENGINE SPEC. NO. 3177E AND BEFORE {USE C24926 FOR REPLACEMENT)

C24926 — REPLACEMENT CARBURATOR . :

REF. PART NO. . DESCRIPTION - ’ . , REQ'D
1 NSS _BODY ASSEMBLY - carburator ‘lorder C24928 carburetor) . ... ... .. oo
2. NSS T . SLEEVE ASSEMBLY - carburetor (order 24926 carburetor) . . . .. . .~ . 1.
37 ¢l . 20428 SHAFT - throttle {See kit below) .. ...%.....0\..... et 1
4 C 20426 PACKING - shaft {See kit below) . . / ....................... 1~
5 C v 20427 - SHAFT - choke .. ... ... R AR O 1
G c 20428 - VALVE:™ plate assembly (See kit below) ....... P 1 -
7 cC 20429 FLY - throttle {Use engine Spec. No. 3177E and befare) . . .. ... ... ... 1¢
7 . C 24863 FLY - throttle {Use engine Spec. No, 3264F and after). ... .. ........., . 1
8 . ,.C 20430 SCREW - throttle stoP. « o ve v ot e et eme v e ne s v .. 1
9. " 20431 SCREW - fly mounting (See kitbelow}. . .. .. .. ... ... .....,..... 4

10 T 20432 SCREW -bowl covermtg. . ........... S A 4

1 } 20433 SCREW -pumpocover . . [ ol a2

12 C 20434 - GASKET - cover to valve plate (See Kit below} . .. ... e e 4

13 c 204356 GASKET - pump cover {See kitbelow). . . .. ....... D e e e e i

14 C .20436 GASKET - sleeve assembly (See kitbelaw) . ... ... .0 ...... ...... 1

15 C 20437 °.  DIAPHRAGM - fuel pump (See kit below) . . ... .. . s cee 1

16 C ''20438  \ SPRING - screw, throttle Stop . . oo o v nen s i e 1.

17 C ' 20439 " SRRING - idle needle {See kit below) . . . ... . PR A 1

18 C 20440 . SPRING - diaphragm, fuel pump {See kit below) .. ... 5. L .., 1

19 C 20441 FLY chokew ..o ool S 1

20 Cc 20442 - FLOAT ASSEMBLY - carburetor . . .......... e e e e e e 1.

21 C , 20443 PIN - float (See kitbelow) ., .. ......... ... e 1

22 C 20444 NEEDLE - idle adjust (See kit below), . . . . Y L 1

23 C 20445 NEEDLE ASSEMBLY - power . .. ... .. E 1

24 C 20446 0" RING - needle assembly .. .., . ....... e e e e 1.

25 C 20447 . COVER.-fuelpump .. .. ....... e e e e e e 1

26 C 20448 PLATE - spring, fuel pump {See Kit below} . ... . .. .. .. .......... 1 -

27 Cc 20449 ° INLET - needle and seat assembly (See kitbelow). . ... ............. 1.

28 C 20450 CLIP - float pin (See kit below]. . . ... ... e 1

C 204571 i KIT - gasket set (includes items 4, 12, 13 and 14) (use engine Spec. :
: "Na. 3177E and before) .............. e S
C 24665 KIT gasket set {includes items 4, 12, 13 and 14) (use éngine Spec.
No.3264Fandafter)..r..'.“...j....._ ......... e
C 20452 ° KIT - repair {includes items 3, 6, 8, 15,47, 18, 21, 22, 26, and gasket ‘
- . | kit) {use engine Spec. No. 3177E and before) ............ A 1
c 24666 KIT - repair {includes items 3, 6, 9, 15, 17, 18, 21, 2?, 26, and gasket :
. =~ ' kit) {use engine Spec. No. 3264F andafter) ....... oo vennn ... , 1
' ) f‘ . ’ ,’:’ *
. | A
i
;
. ) : 3 &

Printed in US.A. - ' October 1981

e



, ) . . ] ] o '
U ’ . + . oA
- . . CASE MODEL 446 COMPACT TRACTOR. ' " 9
* PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT .
REF. PART NO. , DESCRIPTION . : REQD .
1 126- 13 KEY - woodruff 3/16" x 3/4", flywheel mtg. « . «voveeeennnnnnn.. .o
2 C 20223 RING - camshaft center pin . . . .. ........ e e e,
3 C 22260 ' CUP - gOVBINOr |, .ttt e te e et e e e peeees 1
4 211- 14 BALL - fly, governor. . . . . . e e e 5
.5 . C 20227 FLYWHEEL - eng. (includes ring gear & magnetring) . . ... . e 1
6" C 20226 GEAR -ring, flywheel. .. ... . ... .. .. e e e 1
7 C 22261 °  GEAR -camshaft ... ..vuutvtie e e 1
8 C 20229 WASHER - thrust, camshaft gear. . . . .. ittt i e et e s e s nnns 1
g . 126- "8 KEY -woodruff 178 x /2 e e 2
10 C 23304 © CAMSHAFT - {includes C 20233 pin). . .o v oo e e ve e e e 1
11 Cc 20233, PIM - camshaftcenter . . .. . ... e me e e e : 1
12 . C 23305 PISTON AND PiN ASSEMBLY - standard {includes item 14)........... 2
12- C 23306 PISTON AND PIN ASSEMBLY - .005" oversize (includes item 14y, ..... 2
12 *C 23307 PISTON AND PIN ASSEMBLY - .010"" oversize (includes items 14}, . .. . .. r2
12 C ;23308 PISTON AND PIN ASSEMBLY - .020" oversize (includes item 14) . . . . .. 2
12 .C 23309 PFISTON AND PIN ASSEMBLY - .030" oversize (includes item 14) .. .. ... 2
. 12 C 23310 PISTON AND PIN ASSEMBLY - .040" gversize (inciudes item 14) . . . . .. -2
13 C 20240 "PIN - piston, . .. ..... s S i e e e 2
14 C. 20241 RETAINER - pistonpin. . . .. .... R L . 4
15 C 23311 RING SET - piston, (standard) . ..o oot iv i enn o .. Tr e 2
. 15 C 23312 - RING 'SET - piston, (.005" oversize) . . .. ........... T 2.
5 c 23313 RING SET - piston, {010 oversize) . .......... ... ... ....... 2
! 15 C 23314 RING SET - piston, (.020" OVEISIZBL . . ot vt i . ~ 2
/ ‘. 15 C 23315 RING SET - piston, {.030" oversize). . . ..... et tene e . 2.
— / 15 c 23316 . RING SET - piston, (.040" oversiza) . . .. ... .vuvenrnnnnn. S 2
- . . . 16 o 20202 CONNECTING ROD ASSEMBLY - (standard) inciudes 17 and 18. ... . .. 2
} , N 16 C 20203 CONNECTING ROD ASSEMBLY - (.010" undersize} includes 17 and 18. . 2
' ) : . 16 c 20204 CONNECTING ROD ASSEMBLY - (,020" undersize} includes 17 and .18, . 2
| . . | i ‘ : 16 C." 2020t CONNECTING ROD ASSEMBLY - (.030" undersize) includes 17 and 18. . 2
' ' . : ' 17 ) cC 20212 . BOLT - connecting rod, special 5/18" n.f, hex ... ..., 4
. . . . : 18 "131- 527 NUT - lock, connectingrod 5/16" nf. hex . ... o oo i ou .. 4
. . } . o e e e e - el 19 G 20216 . SCREEN -flyWheel . v vt e e e e e 1
; . - . o - - . ‘ » , 20 C 20303 WASHER - 7/16" flywheel mtg. . ... ..o it it ae 1
‘ , . o ) P , 21 92 7 LOCKWASHER - 7/16". . . . . .. A S 1
. . : ) ) . S . 22 113- 321 BOLT -7/16" x 4" n.c. hex, flywheel mig. . . .o v oo oo e oo v o 1
. : . - 23 T 25070. KEY - 1/4x 1/8" st x 2", vear crankshaft ... ... oo, 1]
- . : a 24 ‘R +13338 RETAINER - crankshaftgear . .. .. e e e e e e e 1
- o : N ) 25 C . 20219 WASHER - retaining, crankshaftgear. . . . .. ... . 0 vt v 1
‘ i T e . . ) . < 28 C 22500 CRANKSHAFT - ngiNe . . oo vt e e ot et e et e 1
. : y : * S 27 182- 547 SCREW - locking 1/4 x 1/2" nie.hex. ... ..o vivi i 3
B Q_‘ ' 28 C 20222 SCREW - locking 5/16" x 1427 nc. hex . . 1. ot e e s e e e eee e en s 2
. _ . 29 C 22262 ° GEAR -crankshaft ................ S e AP 1
i . 30 c 22263 SPACER -governarflyball. .« . .« . oo oo v i e e 1
- ‘ . : 31 C 22264 PLATE - governor flyball . .............. e .. 1
—_ m— e - E— S —— ) . — . £ -
- i o, .
s . g .
) f‘ ~ ' - r 5
| = : - Printed in US.A. , : October 1981
b iy -




I R R R R R I R R R R R R R R R R RIS
"CASE MODEL 446 COMPACT TRACTOR N
| .~ - ENGINE BLOCK AND ATTACHING PARTS’
- \.‘\ /_r v '
REF. PART NO. ' DESCRIPTION . REQ'D
1 C . 23318 . BLOCK ASSEMBLY - cylinder, standard bore ,........ e 1
2 41- 26 PLUG - camshaft expansion ... ......ciiieer e neeeess 1.
3 C 20286 SHIM - rear bearing plate {.005"). . .. ...\ ....0vurrrnnncnnn. UAR
4 113 208 BOLT - 3/8x 1-1/4" ne heX o o oo vee e e e e e 5
5 C 22618 BEARING - crankshaft, rear (std.}. . . ... ...t in s s, 1
6 “C 20267 WASHER - thrust, crankshaft bearing. . . . . e a et 2
7. C 20268 GASKET - bearingplate ....... J . et 1
. 8 C 20269 PLATE - bearing {excludes bearing) . . ... ........cuiuvnann..n 1
9 Cc 20270 BEARIN@ -eamshaft .. oL o e e 2
10 . C , 20271 SEAL -bearingplate. . . .. .. ..ttt i e e 1
. ‘ 1 - -C 20272 PIN -main bearing s1op . . vt v it ittt e e e e 4
‘ N ) P 12 92- 6 LOCKWASHER - 3/8" bearingplate .. ......ovuneunun.. .. e 5
o _ et ¥ | ) 13. . C.° 20279 TUBE -oil, crankease . . . ..ottt it e et e e 1
. . . : i : 14 C 20287 INSERT - valve seat, INtaKe + v v v v v v i ve s e v e s an e mesnnnnnes 2
: o ' : ' " L C 20282 INSERT - valve seat,exhaust ............veeiernennnnnnns, 2
| - s : ; ' SR [ C 20292 * GUIDE-vaive....... e 4
‘ i ! : . \ ' T ) 17 C 20295 BEARING - crankshaftfront {std.) .. ... ................. ... i
, : Lk : . N - . ) ’ 18 C 20302 GASKET - valve guide, intake. . . . .............. e e e el 2
. : ' ) . " g 19 C 21568 BLOCK ASSEMBLY - short {includes: eylinder and crankcase, ,...... 1
- ) . : . Y : ‘ - - - ‘ all bearings, crankshaft, camshaft, timing gear, govérnor
. ‘ \ ¢ ] - ) ) gear case, rods, pistons, rings, valves, oil pump and breather tube’ :
: : ‘ - .20 c 20243 SPRING -breathervalve ... ... ... i i i it ienneennn 1
. 3 , i . 7 C 20244 VALVE -breather . ........ et et e, i
: 22 Cc 20245 BAFFLE -breather .. ... ... cuiinnin e s erncnnneennns 1
. X ' ) f .23 195- 2010 WASHER - 174" i i e e it e e e e e e |
) ' o 2 \ o924 c 20247 WASHER - 174" C0DDBr . ittt it s ittt et e e e e e, 2
: _ : NS . ' : 25 C 20248 WASHER - 5/16”. . . . .. e e e e 18
: : =26 C 20250 COVER -valve . ... .. i it ta e i ianene e 1
, . : _ - 2, I ‘ ; : 27 - C 20249 COVER -valve (withbreatherport) . ... .. ... .o i, 1
| . i : : 28, C ' 20251 GASKET - valve cover. . .. . . e m et e e 3
. , 1 - , 29 . C 20253 STUD - cylinder head 5/16 x 25/16" n.fe. oo o oveeeen. .. e 6
' ' ; 2 2 ; .30 c 20254 STUD -cylinder head 5/16 ¢ 2-1/16” N . L oo ittt v e e e e e eee e e 12
: 4 - . , k]| c 20674 WASHER - copper 378" .. ... ... it e e 2
' - : T ) ‘ - 32 C 20257 GASKET -cylinderhead . . ... ... . i it 2.
: e - : s 33 C . 20258 HEAD-LH.Mo. T ... i, 1
. ‘ : : 34 C 20259 HEAD - RH. NO. 2 Lot it ie e et i et 1
: . - ' . - _ y 5 ) . 36 Cc 20261 HOSE - breather ......... ek et e e et aaaaansersra e 1
- _ ) ‘ 36 C - 22619 - BEARING - crankshaft, rear (.002 undersize). . . . ....ouurnennnnnn. 1
| o : 2 36 C 22620 BEARING - crankshaft, rear {010 undersize). . . .. e me s 1
_ : \ ‘ ‘36 C 22621 BEARING - crankshaft, rear {020 undersize). . . . ... e e 1
‘ ) - e ) . CoL C 36 C 22622 BEARING - crarikshaft, rear {030 undersize}. ... .......... e 1
L ' _ oo . ‘ 37 “129-° 102 NUT - cylinder head B/16" nc.hex . . .. ... oottt i i e i eeneans 18
o : ' - - 38 113 132 BOLT -valve cover 1/4" x 1-3/4" hex.. . ... .o vnnvnciine g 2
. ' ' L : : . : 39, C 20517 RETAINER -valvespring .. .......c0oiiniiniiianientn.n, . 4
_ C : 40 C 20276 ‘TAPPET - valve {standard). . . . . e et e e aa e 4
. : 40 C 20470 TAPPET - valve (001" oversize} . ... ..., . ......... e ... 4
_ ) ' o T , y : : Printed in U.S.A. October 198




12

REF. PART NO.
40 C 20471
40 C 20277
41 C 26145
42 .C -.26146
43 C 20283
43 ~ . C 20284
43, \ € 20285
43 'C 20286

. 44 \1c 20288
L 44 T—~—C 20289
"4 . C , 20290
44 c 20201 -
45 C 20412
46 C 20293
47. C - 20264
48 _ ¢ 20296
48 C 20297
48 - . C 20298
48 C 20209
49. 13 206

. &7 5D . C 20377
¢ 20355

C 20378

&
/
.

-

-3

Printed in U.5. A,
£

" ENGINE BLOCK AND ATTACHING PARTS

CASE MODEL 446 COMPACT TRACTOR

" DESCRIPTION- "
TAPPET - valve { 002" gversize)
TAPPET - valve {005’ oversize)

-----------------------------

..............................

" VALVE - intake - ;

‘-

VALVE-exhaust...'.....'..........‘.,.'- ........ [ .
INSERT - valve seat, exhaust {.002% gversize) ,........ e e a e
INSERT - valve seat, exhaust (005" oversizel .. ......... e
INSERT - valve seat, exhaust {.010” oversize} .. ... ..... I S
INSERT : valve seat, exhaust {.025" oversize) . . /.., vouvennn.nnna.
INSERT -valve seat, intake (.002" oversize) ... ... e e Lo

INSERT - valve seat, intake (005" oversize} ......... I.‘ ........ / .

ANSERT - valve'seat, intake (010 oversize) . . ... .. ccveeernn. e

INSERT - valve seat, intake {,025" oversize) . . .. ....».... A
TUBE - fuel pump vacuum . . . .. e e e e neanens
SPRING -valve . . ...ttt iien e e e e et

[

LOCK - valve and spring . . e P S s,

BEARING - crankshaft, front {.010” undersize}. . ... . ..... f e

-BEARING - crankshaft, front {020 undersize). ... ... .ot ... ..
BEARING - crankshaft, front (030" undersize). . . .. ... .coveevnn. ..
BOLT-3/8x3/4"nc. heX « o vennnnnnnenn. e 1.
KIT-gasket,engine .. ..... ... ... . ... onon..s e e
KIT - gasket, carbon removal (includes: valve cover gaskets,

cylinder héad gaskets, and intake marifold gaskets}.......... L
KIT - overhaul, erigine {includes: valves, valve springs and
. retainers, ring set, breather tube, points, blugs, condenser, _

crankshaft retaining ring, air cleaner efement, carburetor .

gasket kit and engine gasket kit . . . . ... .. ... .. e e

> 0 .

.

d_N_l-\—\—-\m_b-—‘MMM‘MMMNMMN'b

v
—
%
LY

~ October 1981




. . . - '
14 - . ‘ ’ : B o E ‘ . . CASE MODEL 446 COMPACT TRACTOR . 15 )
. . " S r . . . H ‘- i ) ) . '~a- i . =‘,._,m‘~'.'£ )
o * e . ‘ OIL BASE, OIL PUMP AND GEAR COVER. * ™ .
. - B - ‘ . * = . )
. REE.  'PARTNO. ' DESCRIPTION : - - REQD
. 1 -4 C 228371 COVER ASSEMBLY -gear ............ A 1 . o
; 2 C ' 20305 BEARING -governorshaft. . .. ... ......... e e 1
| 3 ~C. 22632 - SHAFT AND ARM ASSEMBLY -governor. . ... ......... A |
' 4 C 20307 YOKE -governarshaft . ........ C e e ew e e e e 1_
; _ 5 - 182 84 SCREW - yoke retaining . . ... e i . 28
a “ 6 - Cc 20309 PIN - governor, cup stopi. . . ... ... Ch e TR f e 1
7 C . 20310 R SEAL -cil,governorshaft . . .. ... o . e o
8 “211- 5 7 7 % BALL - governor shaft bearing:.............. e e . 1 .
9 C 20312 | SEAL-gearcover.,............... B L]
10 C 20313 “GASKET - gear cover. . .. ... .. e U R I 1
: 1 . .C 23320 " PIN-gear cover 5/16x 1-1/8" . .. ..... ... O P .2 i
12 C - 20315 DIPSTICK - pil Jevel indicator, . . . .. S T, 1 T
. 13 C 20316 - GASKET-oilpan .............. e PRI 1
14 ) 221- 14 PLUG - oil base, 1/2"sq. head . ...... N TP T 1
- 15 221- 1844 . : PLUG - oil base, 1/2" socket head . . ....... L, 1
3 16 - C 22633 BASE-oil ............. e e, 1 ,
- 17 - C ' 20320 -~ SERING -oilby-ass. . . ........ . i 1
1B - 14. 616 . BOLT - il by-pass 3/Bx 1" n.c. hex . ... .. e i
19 ~ C 20322 . ' VALVE-oil by-pass...... e, e e 1T A
20 C 20323 PUMP-oil ........... e e e 1 L , -
. - 21 C. 23321 .+ INTAKE - ail pump (in¢ludes cup, screenandpipel ........ ... L. 1 .
22 92. 6 LOCKWASHER - 3/8” . ... ittt e 4 gy
23 13. 640 BOLT-3/Bx 2-1/2"nc.hex...... e A 4 8y
24 92. 3 LOCKWASHER - 1/4" . ... e i e eee e 2 .
25 13 4 - BOLT - 1/ X 1 N ReXe e e i e e e s s e e e 2 '
26 "C 20329 * COVER-oilfilterpad «......oourenrss 1
1) € 20330 CGASKET -oil filtercover. . .. ... ...t i e 1 .
’ 28 -C 20331 WASBHER - 5/16" cOPPer. o o vt vttt e e e e e e <. 7 )
- 29 . & 20574 WASHER - 3/8" copper. ... ....... T e 1 ' -
. 30 13 102 BOLT-5/16" x3/4"n.c.heX ...\ u et iie i i e eianennns 2
- 3 113 . 120 BOLT-5/16x 1-3/4" . . ........... e e, 4 —
L, 32 13- 110 - BOLT = 6/16X 2 1/4" . . o iut i it e e ® et 1
' - 33 C 20325 KIT - gasket, oil pump, . ..., ...... LR ey
34 221- 1190 NIPPLE -oildrain ... ... v oo, e 1
35 ©221- 1377 ELBOW -oildrain .\ . .. < e e e e e 1
- s . .
r - - + y -
¥ ! )
. : - T -
+ R " -
e = - a [ -
? " \&L

- . . . . . .
y -3 Coe e ’ = . ‘




16 -

s
- i ‘

[ 3
u {
REF. PART NO.
, 1 C , 20415.
- 2 - € 20421
3 co20417
4 . C . 20418
[ c 20419
6 C 20420
7 C 20416
8 C 20422
9 ¢ 20474
1 C 20231 -
-2 *C° 20216
, 3 - C 20217
> 4 C 20260
5 ¢ 20273
. 6 C 20274
.7 C 20278 _
"8 92 4
g ° ¢ 20333
10 C 20334
i1 C 20335
12 NSS
. 13 C 20336
14 N5S .
15 NSS
16 NSS
17 NSS
18 NSS
19 NSS "
20 NSS :
21 NSS .
22, NSS-
23 . NS5 -
C 20337 .
F3g
Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR ' 17
€ 20414 STARTER MOTOR \
USE ENGINE SPEC. NO 24349 - . )
" {use C20230 fo:: service) | ‘ . : ,
- _- DESCRIPTION .. REQ'D -
HOUSING ASSEMBLY. . .........ccu.... . e e 1
BRUSH -positive ............... . s e 1
ARMATURE ASSEMBLY.......... e 1
CAP ASSEMBLY - drive 8Nt .o oot vt e e e e e e e eee s 1
DRIVE ASSEMBLY. .......coovveiinann, .. Y 1
BOLT ASSEMBLY - through's ..o vvvveenrnnnn. . W 2
EAP ASSEMBLY - commutator end . s..oevnnen.n.de... PP 1
BRUSH - negative . . ..... e L 1
SPRING -brush. . . .viiin i e ee e, e araaean 2 .
20230 STARTER MOTOR .
USE ENGINE SPEC. NO. 2434B AND AFTER .
COVER -dUSt ... .ttt e et e e e e e e e e e e 1
NUT .stop . ..... e e e e P R
WASHER - Stop nUL . . .ottt e e e e e e e oot e S |
SPRING -antidrift ... . _ ... i s e B |
SPACER -dUStCOVEr. . . . oottt e e e e e e e, » 1
DRIVEASSEMBLY . .t it o e ae e e 1°
BOLT -thru . o 2
LOCKWASHER - thrubolt . ..... .. e 2 , |
CAP ASSEMBLY -driveend .......... P 1 S0
WASHER - thrust, armature .. ... ... ..o .o o... e, A
ARMATURE - $arter motor . .. ..o oove s, e 1
+ HOUSING - starter, order C 20230 Starter .. . .. ...... e 1,
CAP ASSEMBLY - commutator.(includes item 14 thru 23) . ... .. e 1
SPRING-brush. .. ... . iiiiiiiiieaiinnenn..l.. 4 o
HOLDER -brush. ... .............. e e 1
SCREW AND LOCKWASHER - brush mtg, .. ..e.u'.zuneyn.... 2
BRUSH -ground™ . .. ... ............. ittt i e e 2
STUD AND BRUSH ASSEMBLY . . ..o vtt et inme e 1
BUSHING -insulating. .. ............ L Lo ’ .
© WASHER -insulating .. ......... s T e P
: WASHER -stud mtg. .. 0. ... . i i i e et et e e e aeea s 1
LOCKWASHER -stud mitg. + .. .0 ouuenn. .. e e 1 A
A L I W 1 1 :
KIT - brush and spring {includes items 14, 17.and 18}, . .. ... ........ |
. .
L5
B
o October 1981




o, - e
- !
- ‘ Lok
R CASE MODEL- 446 COMPACT TRACTOR - o .19
. ; -
IGNITION AND CHARGING SYSTEMS
;‘ - _ : i
; REF. PART NO. ' DESCRIPTION - o -REQD - \
; 1 C 20338 BOX ASSEMBLY - breaker contact ............... e, 1 e
i 2 C - .20339 GASKET - breaker O COVEF . . .ttt i st 1 .
| 3 C 20341 POINT SET - breaker contacts . . . . | Fm e e e e r e et e, 1 o
l 4 C 20343 CONDENSER - breaker conMtacts. ... ... i i i i 1
| 5 Cc 20346 COVER-breakerbox . .. ... ...ttt ciniiinnnnens 1 ‘
! 6 182- 83 SCREW-#8x5/16"panhead. .. .......cvrrrininnnnnnn. 3 '
o 7 * 192 6 LOCKWASHER - #8 Condenser mtg. . .. ....uumunernseennens i !
}@ g . 8 C 20353 LEAD ASSEMBLY pointstocoil, .. ... .., .. 1 .
i 9 _ 182 86 SCREW - #8x 3/8” pan head, breaker points mtg ......... e . 1
g ' 10 129- 26 NUTS - #8 n.c. hex, Points Mt . .. oo v v s sene e enannenns, 1
) o n C . 20345 © GASKET- bfeaker boxmig. ....... U L A, 1 )
o 12 C - 20347 PLUNGER -breakercontact .. .......... 00 o' esersnnennnnn -1 ;
. 13 169- 143 SCREW -1/4 x 5/8” n.c.sockethead. . .. ....................L. 2 U
14 92" 4 LOCKWASHER - 178" . . . i e e it 2 ’
15 214+ 258 CLAMP-coilmtg. ........., ¢ iiiicnnnnnnnnasivannn .- 1 !
. . 16 c 20344 CLIP -sparkplugeables . .. . ... i oo e 1
.17 C 24955 CABLE - spark plug, et eeae et st r e, 1
- 19 N 7480 CoIL - < 1 .
- 20 C 20845 SPARK PLUG. . . .. i e e e 2
21 C 219458 - REGULATOR, RECTlFIER ASSEMBLY W2wolt. ... o0 .., 1
22’ C 20366 T STATOR -alternator charging . . ... iin e ctn s svnsenrnnnnns 1
s ‘ 23 173 219 SCREW - #10x 1-1/2"rd. head mach. ... ... .. v e, 3
- 24 92. 3 LOCKWASHER - #10 . . o i et e ia i aa e 3
(8) , ,
P
5 o E : GOVERNOR AND BLOWER HOUSING
i _ : REF. PART.NQO. ' DESCRIPTION . ) i REQ'D
‘ 1 c 20359 - ROD -governorcontrob. . ... ..t in i iir i ii et enenn 1 -
2 c 20360 CLIP - governor control rod, carburetorend .........vvin e nnnn. 1
3 Cc 20361 CLIP - governor control rod, governor end ...................... 1
q. C 20388 ARM -governorcoentrol. . .. .. ... .. e e m ettt . 1
; 5 C . 20370 BRACKET -governor Mig. « v orennineartneeennnnensnns s 1
SR - 5 c 28371 SPRING -throttle leveradj. ............. e e e 1
5 7 173- 64 SCREW-#6x3/4"roundhd. mach. . ........cuuveu.... S 1)
‘ 8 C 20372 - CLAMP -swivél, throttle . . . .. ... ittt iiia e nanns 1
9 195. 14 . WASHER - swivel Clamp mtg. . . . o oo s e et e e e ee e 2 :
10 136- 2 PIN - cotter swivel Clamp mitg, . ... v vve et e te e sne e ennnes T ;
11 169- . 74 . SCREW - #8x 5/16", swivelclamp . .. . ... v nt e eaeeaan 1
- - ) 12 - C° 20375 BUSHING -governorcontrol .. ..o viiiiiiinniiiniinannnaan, 1
- N 13 C 20376 . SPRING -governor ... et ieraneearnnaraanrannncenan, 1
. - 14 C 20374 CLIP-throttlécable.............. e i e aeeaaaraa 1
- ‘ . 15 121- 3 BOLT-1/4x1/2"ne.hex . ..ot eininvnnnns e e . 2
< . 16 92- 4 LOCKWASHER - 1/4” . ... .......... v e, 2
; . - ! 17 195 2027 WASHER-5B/16"......... et s e e mn s s et e e r e 2
| S . 18 C 20362 BAFFLE - cylinder air, LH. .. ... e i e 1
| : . ’ ) 19 C 20384 BAFFLE - cylinderair, R.H. | ... . s 1
20 C 20383 ° HOUSING -blower .. ... ... ... .. ¢i¢ciireiirnnnnrennnnnan 1
21 163- .22 BOLT-1/4x7/16"ne.hex .. .. .. it iaune. 7
- ., 22 C 20230 MOTOR - starting, 12 volt(see page 16) .. ...... i eaeaenas ) 1
. ; 23 13- . 516 BOLT -5/16 x 1" n.c. hex, starter motor . ............ e e e 2
i-:: . 24 92- 5 LOCKWASHER - 5/16”. . ... ... e e e e et et ettt 2
&

Printed in U.S.A. . ' - Qctober 1.981




20. . - - C ' o ]

e

REF.

i

2

3

4

5

6

]

‘ 2

3

4

L 5

}6
7.

o000

PART NO.

C 19195
c 19194
C 20468
113- 4

-195- bi8

192- 19

T

18886

19260
10432
AD 52ABS
353." 4905
187- 1036

Printed in U.S.A,

19261 -

. CASE MODEL 446 COMPACT TRACTOR

EXHAUST SYSTEM
DESCRIPTION
MUFFLER - exhaust R.H. (includes C20468 clamp) . . .. ..... ... ....
MUFFLER - exhaust L.H, (includes C20468 clamp) . ... . . .. .. .. ....
CLAMP ASSEMBLY -muffler . . ... ... v,
BOLT-1/4" x 1" ne. hex....... ...... e
WASHER -plain 14", .. ... .
LOCKWASHER - 178" . .. . e S
HEAT SHIELD AND BAFFLES
SHIELD - heat. . oo oo e e e e e e e e
BAFFLE-RH............... e R .
CBAFFLE - LH. L.
BAFFLE-pointbox .o .. .. . e e
" RIVET -pop 5/32x 1-1/4" dome head . . ..o oo
BUSHING . ... v e ... I S -
SCREW - 1/4 x'1/2" self-tapping. . ./. . .. e e v e a e e
. N
A
J »
e
—"
7
. - e
- —

) October 1 §81

M) = R =3 = -l

PR AR




-
CASE MODEL 446 COMPACT TRACTOR 23 o
u : . . - i ’ 3 R LR
;] .CHOKE'AND THROTTLE .
. | : ‘ ST S S
oo REF. PARTNO. ~ DESCRIPTION S .. _“mea@b-"7
' 1. C . 25803 CONTROL -throttle .............. ... .................... 1 .
2 C 12224 HANDLE - throttle control, black. .. ......_ ... S S 1
3 C 25604 CONTROL -choke .. .......ocuuuunnnn. ... f e e e 1 .
4 C 14506 HANDLE - chaoke control, white. . ... ... e 1
J 5 111- b BOLT - 10-24 x 3/4" n.c. round head, square neck . . . ...... e 2
6 192. ' 18 LOCKWASHER - #10 Std. plated ...... ... ... ... 2
o7 129. 17 NUT - #10-24 plated . ........ e 2
8 NSS ENCLOSURE - choke and throttle {early production) ............. 1
9 C 20194 BRACKET - enclosure mtyg. {early production) . ................ - 1
, 10 187- 1036 © SCREW-_1/4 x 1/2" hex self tapping {early production) .............. 1
1" C 23032 " PAD'- isolation {late production) I M 1
FUEL SYSTEM
. i C 10657 ELBOW ASSEMBLY -fueltank .. .. ... .. ..o uunn . .. 1
. 2 A B2072 CLIP - fuel line{optional) ............ .. .. .. .. ... ... ... .. 2.
3 C 19238 HOSE - fuelline 43”. ..., ... . ... ..... ... ... 1
4 C 16383 TANK -fuel .......... .. ....... e 1 o
5 Cy¢ 11529 CAP - fuel tank {Ineludesinsert) . ... ... ... . . ...... R 1
6 C 11645 - INSERT -fuelcan. .. ... ... . .. 1
7 C 16796 " STRAP - fuel tank mounting ........... B 2
-8 173 215 "SCREW - 1/4 x 1/2" NC round head, machine, zinc plated, . .. ... .... °, 2
9 129 504 NUT -square 1/4"NC ... ........ . ... e e . 2
10 C. 14690 CUSHION -fueltank .. ............... .. .. e 2
1 214- 251 CLAMP -hose 1/2" ... ... ... . . . . .. 2
r \\ .
[
. t S
\'\ i
| . .
N

- ‘ ' . . ' Printed in U.5.A. . October 1981 .




_\].
M NS RS
N = O

_. .
QOO BRWR—

+

- REF.
1.
2
2
3
.3
4
5
6&
7
8-
ok
10
—~ 1
TN 12
i,:.:,l: nl' D";“o- v.:: \" 13
A N () 14
I‘\ffl i ’/" ~ 1 15
g . 16
o 17
e f 18
T ® 19

PART NO.

131-

132-
113-
132-
131-
195-

195-

Printed in U.5.A.

37247
20037

22098

20035
22921

462

- 20093

96
20036

39519

g1
310
14906
19867
442
20039

19767

178
104
200563
207
23004
24

67

19362
178
18911
18825
310

207

46
1181
104
525

e

CASE MODEL'446 COMPACT TRACTORS

PTO CLUTCH AND LINKAGE « '
USED $/N 9679207 AND AFTER ) :

D

KNOB - Jever, PTO. . ........ el
LEVER - PTO engaging (used prior to S/N 8714911)
LEVER -PTO engaging fused S/N 9714911 and atter)
~ ARM ASSEMBLY - PTO{used prior to S/N 9714911)

BUSHING:- lever, dash tower
BUSHING - fliplock

PIN - roll 3/16 x
SPRING - lever,

'WASHER - nylon . -

ESCRIPTION .

.........................
................
..............

...............

...............................

1 et m e e f e e
PO, e e e

........................................

PIN -eafter 3/ 16 X 1. v v v ot e e e s e een e T,
PIN -{Zﬁe\:xs 3 R

WASHER -hylon 3/8" ,

SPRING - clutch

BUSHING - heyco

ROD - clutch. .

‘GUIDE - clutch rod

WASHER - 3/8”

BUSHING - nylon
BOLT -3/8 x 1" n.c. hex

L= L I

......................................

ACTUATOR - PTO switch {used ‘SfN 9714911 and a%ter) ............
BOLT - #1'_3 - 24 x 1-1/4" hex washer head {used S/N 9714911 and after) .
"TNUT - #10 - 24 lock (used S/N 9714911 and after). . . . .. v o v oo e v v

. PTO CLUTCH LINKAGE

USED PRIOR TO S/N 9679207

LEVER - clutch .

LOCKNUT - 3/§
ROD - ¢clutch ..

“ NC hex

........................................

PIN - cotter 1/8" x 3/4".......... P e

LOCKNUT -3/8°
WASHER - 3/8”
WASHER - 3/8”

"NChex..............

_;_:_:MMMM-A—\_\MMN-;‘_.-A-A_‘A—I—&—A—\——I

"

2

s , . October 1981



% ' | : - B . CASE MODEL 446 COMPACT TRAGTOR R :
" S ‘ : C19804 CLUTCH ASSEMBLY (PTO) .
S . - . L , ‘{Use C24783 For Service) Tt ) -
A REF. PART NO. . DESCRIPTION - : ~ REQD
NSS CLUTCH AND FAN ASSEMBLY - ’
{used S/N 9679207 and after) (use C24783 for service} . . ... ...... 1 .
NSS CLUTCH AND FAN ASSEMBLY {used prior to 8/N 8679207) ’
. {use C23507 arm and C24783 elutch) ... ....oveeesnr s, 1
1 C. 16616 - . FAN -cooling . ............ e [ co
2 - .C 18901 HUBclutch 1
s .3 c 23392 -ARM - engaging {used on C19804 clutch} .. ... .......... SRR 1
L0 4 164- 41 BOLT-5/16" x 3/4” NCflatheadsocket. . ... ... .............. 2
5 193 76 ) LOCKWASHER - 5/16" countersunk external ooth. .., . ... ...... ¢ 2 s s
6 C 23740 KIT-frictiondisc ..., oo iinsnnnn PIPEP o b o
7 c 15515 WASHER -spring. . . ... ..... e P ra e 4 <y, gﬁ T
8 C 15557 WASHER - spacer 050" . .................. e ... UAR u
T9 NSS PULLEY - clutch {orderitem 18} -, . ., v, .o v oo e i v n e et 1
10 C .23245 BEARING -camandpulley .. .......oiirrenianenninnnn. 3 C .
- 11 C 15556 WASHER -spacer 010" . ... ... . i e ~++ UAR L
1 C 21596 WASHER - spacer 005" . . uvveveenennnn. .. T ..\\UAH SRR e
12 NS5 CAM - clutéh (service with (2} C23033 cams and {1} C23392 arm) S
- , (For CTOB04 ClUteh) ... o oe ettt e et 2 S
12 . NS§ CAM - clutch {service with {2} £23033 cams and (1) C23507 arm%, oy
' {for C18910 clutch) . . . ., e P -
13 C .16786 SPRING - elutch load . . .. ... ..\wunen. . T 2 )
- 14 F 59014 RING -retaining . ... ...ttt e 1
15 C 18908 SPACER - BUB. . & oottt sttt i e e e e "1
16 0 2815N WASHER - fan 17/32" . .. . i e i e e e "1 .
7 c 18940 BOLT-1/2"x 1-3/4" NChex LH.threads. .. . ................ 1
18 C 26353 KIT - pulley aird disc assembly ~ ...... e 1
19 C 23507 ARM - engaging {used ga C18910¢lutch) ........................ 1
i
i
‘ - i f’\g“ R
' .
o, . 3 oL
- ) : /
’/" '
P - N
e \ ' ,
| )
| . . )
| 3 * v
- ) : 4 “;:’ !
5 1 - .
{
) ;'-‘ ' - N
; Printed in US.A. o October 1981




. CASE MODELS 446 AND 448 COMPACT TRACTORS 278 - o
€24783 CLUTCH ASSEMBLY (PTO) ) .
" {Replacement Clutch) . W

REF. PART NO.' - ; DESCRIPTION ) c REQ'D
© o™ NS5 CLUTCH AND FAN ASSEMBLY -{use C26350) ...............1.... 1

1 C 16616 . FAN-cooling. .o vovrme i i Db 1.
2 C  247M HUB -clutch ... ..o oo B S 1
3 C 23392 ARM - 8008GIN0 .« .0t e e iie e 1

4 164- = 41 SCREW -5/16""-18x 1" flatheadsocket . . . ... ... ... oo 2

["\ 5 193 76 LOCK WASHER - 5,{1 6" special external téoth . .. ...+, ... ...... 2
. | 6 2815N WASHER - fqn'1 7 1
- | 7 .C 16515 WASHER -spring............... et e 6
| B (o 15557 WASHER -spacer 050, . ..ottt e e e et s '3
| a -’ NSS . * . PULLEY AND DISC ASSEMBLY - {use C26353kit)............. 1
I 10 C 23740 KIT - friction dist . .. .. oooe e 1

! 11 c 23245 BEARING -balf . ... ......... R A 3

' 12 C 23033 CAM = CIUIER .« o oot et e et e e e e e 2

! 13 ¢, 16786 SPRING - GIUteh 1080 . .« .. . oo\ ottt e 2
. 14 126 125 NUT- 127 NLFL e 1

- - 15 C 23627 GUIDE - adjusting nut . . . o0t e e e e e T .

N 16 C 23624 WASHER - 5PACET. . o vt e e e et 1

. . \ 17 . C 23630 ©  LSPACER-hub . ... s 1
S 1 18 C 23625 - . NUT- T L3 S L D 1

' i - 19 c 26347 . SPACER - washer . 100 (use 1o replace three J05Q" spacers
. @ p i orone. 200 SpaceT) . . ... L e e e 2 -
[ .
- | - ; o .
s - : —
. ~ i

o

Printed in U.S.A. . October 1981




REF.

—_
My —

=13

14
15
16
17
17
18
19

20.

21
22
23
24
25
26
27
28
29

30
3
32
33
34
35
‘36
37

38"

- .
WU MO A WN =

PART NO. -

C

111-
C
131-
o
C.
111+
195-
192-
129-

. Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

HOOD, FRAME AND GRILLE

. DESCRIPTION"

REQ'D

BRMNMNMNo b @h= = b AR 2 B o

o NN N -2

23271 FRAME - main, shown {used S/N 8679207 and after)

(req’s C23010 switch prior to S/NO7I1B216) ... ... .o . o ...

18991 FRAME - main {used prior to S/N 9879207 . . .. oo v e v i e ee e
16170 CTRAY -batlery .. .. i e e e
106 SCREW - 5/16" X 1/27WhizlocK. . v ot e it e e it e e e eaieanens
20057. HOOD AND GRILLE ASSEMBLY (used S/N 9679207 and after) . . .. ...
23527 LINER - hood {used S/N 979207 and after) . .o oo oo ot e i e eeesen
22023 HINGE -frame. . . .......... e e e naee et
1318 LOCKNUT - 172 NF . Lt it s ittt e s m e s e s neenennaes
18733 PIN - attachment . ... .. e e
1181 LOCKNUT -3/8 " NC .. ... .. i ennnnn T e e eee s
525 WASHER - plain 3/8”.x 13/16'" 0.D. {over engine footpad). . .........
18153 CHANNEL - instrument panel liner ., . .. o . it m ittt e e e
16362 ROD -hood hinge ... .. ettt e e raen s emeeeennnn
46 PIN - cotter 1/8" x 3/4" . ... .......... e r e e
15410 CUSHION -washer, . . .. it i it e s et m e e it e
2028 WASHER - plain 3/8"" x 1-1/4" '0.D. {under cushion) . . ... ..........
219 BOLT-3/8"hexx 2-1/4"NC ... . ... . i
18890 PAD -foor LH. ... .... e e e e e e e e
18150 PAD -foot R H. . e et e
113 - BOLT-5/18" x 7/8 " NChex. . .. . et
20 LOCKWASHER -BM6", .. ... ... e e e ettt
14729 SPACER -rear frame . . . i et et e
23 LOCKWASHER - 1/2" ... . it e ittt anenn
424 BOLT-1/2" NChex transaxfemtg.. . . ... .. ... ... .., e
16239 STRAP - battery holddown ., . . . ... .. r e s e s
16373 PIN - latch |, i e e e e e e e
24137 SPRING - lateh .. o v et e i e e e e
98 PIN “roll 3/16” x 1-1/4 i i e e e
102 NUT-B/18" NChex ... ... i it i et i
21515 LINER -dashtowernotch. . . ... .............. S
19248 . HOOD AND GRILLE ASSEMBLY'- (used prior to S/N 9679207), ........

FOLLOWING PARTS USED WITH C 19245 HOOD ASSEMBLY

109 BOLT-1/4" x 1-1/4”" NCrd. headsg. neck. . . ... ... .. .o oaan.
14500 SPACER - hood . . o .ot
FA NUT - lock 1/4" MO REX .ttt ittt it ee e ceei e i e niaennen
15183 SPRING - hood latch. . ... P e e tar e e e, fee e
i5184° LATCH - hood. ...... e e
s 1 BOLT-#10x 1/2"NCrd. headsg. neck ......covvviinnrnnnnnnnnns
512 WASHER - 7/ 32 i i i i e i i e i e e
8 .- LOCKWASHER - #10 .. L. i it tie e tainnnaansns
17 NUT-#TONCheX. . ..vevrnenennnns. P

PRI R M) = ook b =t

-




CASE MODEL 446 COMPACT TRACTOR ) . 31
; . SEAT, FENDERS AND TOQL TRAY .
’ <F\’EF. PART NO. - DESCRIPTION REQ'D
1 C 16408 SUPPORT -seat, front ... ... .. .0t iernnnenns e 1
2 Cc 16404 . SUPPORT -seat, rear . ... .cviin i etieneeeernnsas 1
3 13 &  BOLT - 1/2X 22 V4" NCHEX « o't e v ey e e e eeeesie 2
4, 113- - 424 BOLT -1 2 1 N ReX . o oo T et et et e et 2
5 192- 23 ¢ Lo KWASHER - 1727 L. i i e e s e et e nancnnnnian 4
6 C 19417 TRAY - 100 . . i e e e e 1
7 - C 16429 PIN -seat inge ..o oo et e it e et e e e e 1
8 C 26215 T 1
9 C - 15410 CUSHION - rUBBer . o oo v ettt it e e e et e e ciia e e ie e s 8
; ) 10 195- 2021 WASHER - 5/16 x 1-1/4”" OD, zinc plated. . . . . .. e 4
11 - 13 7122 BOLT - B/ 1B 1-1/2 it i it ettt .. 4
12 C 14534 . BUMPER =888t . ..ttt it ittt e e e et 2
13 121- - 106 BOLT -5/16x 1/2"" flange whizlogk . . ..o v in 't it e iennens 10
. 14 C 17162 HINGE ASSEMBLY -seat . . . . Lottt ittt it e e imeneeieeenes 1
15 C 16444 FENDER-LH. ... . it e et e e e e 1
15 C 16445 FENDER - R H. .. . ittt ettt st et eeeeeeenn 1
16 C 14728 GRIP-shiftlaver . . o i i i ittt tietm e nneaee s 1.
17 C 16393 LEVER -shift ... .. ... i i it et 1
18 195- b24 WASHER - 7/16 X 1-1/4" 0.0, . .. ot e e e e e 1.
19 'C 17216 "SPRING -shiftlever . . .......... e e eaeaas [ 1
© 20 C 17088 WASHER -cupped’. . . ............ P e e 1
21 131- 178 NUT -lock 3/8"NChex .. ........ i icunn. R I 1
£
L]
s
-
1 ’

; , . " Printed in US.A. _ . ‘ . October 1981-




|
|
REF.  PART NO.
"1 C 18813,
2 C 26208
3 C 26205
4 138- 09
5 C 13605
6 C 13716
7 219- 404
8- C 13108
g 132- 77
10 C 12975
11 A 30881
12 187- 1048
13 c " 12102
14 192- 23
15 _129- 165
16 129- 365
17 C 16384
18 C 18786
19 C 22568
20 219 17
21 C 21529
| 22 C 21528
23 c 21527
24 ¢ 22002
25 C . 22278
1 C 14240
1 C 14241
2 187- 1251
‘3 C 14246
4 C . 14690
5 113 118
Printed in U.S.A.

CASE MODEL 446 COMPACT TRACTOR

FRONT AXLE

DESCRIPTION

.................

................

BALL JOINT - 1/2” L.H. thread {early production)

WASHER - thrust

PIN - cotter 5/32 x 1-1/4" .

................

....................................

......................................

................

................

.......................................

............

----------------

-----------------

WASHER - wheef'spindle. . ............... R

WASHER - wheel spacer

BALL JOINT - 1/2" R H. th

read (early pro"ductiqn)

LOCKWASHER - 1/2” zincplated . .... .....
NUT - 1/2" jam NF R.H. thread . . ... e e
NUT - 1/2 jam NF LH:thread . .. .. ... e

................

................

................

................

PIN - axle pivot {late prod.) items 19 and 25 will replace C 19009 pivat. ..
FITTING - lube . . . .. i e e e e e e e

...............

BALL JOINT - 1/2" L.H. {late production). .. ...

KIT - drag link (late production) (includes items 15 and 16)

PIN - retaining, axle pivot {late production} .. ...

HYDRAULIC RESERVOIR MOUNTING

SUPPORT - reservoir mtq. RH. ......... e
SUPPORT - reservoirmtg. LLH. ........... SR

BRACKET - heat exchanger

mig. . ...... ...~
CUSHION -reservoir mig, . ... .. oouuneie e e

T

----------------

................

...........

................
................

RN

................

S C October 1981

o -




CASE MODEL 446 COMPACT TRACTOR . o _ 35
STEERING GEAR -
) REF PART NO. DESCRIPTION
1 C _ 16945 CAP -steeringwheel . .. .o o s e v
2 c 18014 WHEEL - S10BrIMD. . v v it et et e e e e e e e 1
3 131. 1113 NUT - lock /87, . ... ..... R 1
4 C - 16200 SHAFT -steering . . .. ....... P <
5 C. 18932 SUPPORT -steeringgear . . .. ov v vun it Pt it R
6 C 14200 PIN-PIVOT . ottt e e et e 1
7 C 14201 WASHER - shim. .. ..o . i i e e 4
- 8" 131~ 1112 NUT -Jam 3/4” .. o i i i e o
9 195- 2021 WASHER . ..ottt e 1
10 192 20 LOCKWASHER -5/16" zincplated. .. ...\ yruenn s i vennennnn. Lo
11 113 102 BOLT - 5/16" X 3/8  NCheX . .o« oottt e e e e e iie e neenn 1
12 C. 18711 CGEAR - SEEING ottt ittt e e e e 1
13 13- 206 BOLT-3/8" x3/4" NCHEX. . . oottt 4
14 192 21 LOCKWASHER - 3/8" . . ... . ittt i nnn e 4 ]
15 195- 2089 WASHER -5/8" zincplated . . . . .. .. ... .. . ... . 2
16 C 15096 BUSHING - flanged nylon . . .o oL Lot e e e e e e e 1
- 17 1260 16_  KEY -Woodruff 3/16" x 3/4" ... ..t P 1
18 C 24098 TUBE-stering ... .cov et o i nennens SRR e 1
19 219- 404 FITTING - lube 45°% .. . . . . S 2
20 C 12975 WASHER -5/8" ......... e e e "2 *
21 c 18017 CLIP - tinnerman, steefingwheel . . .. ... ... ... . ... 2
c 13106 "COVER - lube-ftting . . . ..ottt it 2
DRAWBAR AND TOW HITCH
1 C 13360 DRAWBAR ... i\tetit et Y 1
2 1922 23 7 LOCKWASHER-1/2°ZP............... O A 2 e
3 13 424 BOLT- 1/2" x 1" NChex ZP v ... i i, - A
. - . -5
% ‘ s .
' C
&
- . i . .
. . S ' ' Printed in US'A. | o . . May 1977




e e e e
CASE MODEL 446 COMPACT TRACTOR ' 1 37
BRAKE ASSEMBLY ’ ’ . -
REF.  PART NO. ‘ . DESCRIPTION REQ'D
. 1 C 19250 BAND -brake . . ..ttt i e e 1 -
C 2 c 13526 PIN -clevis . . s e ity em s i e e e s e e eene e e, 1
3 132- 310 PIN -cotter 1/8” x 17 & N i e ettt emre e eeeeeaealenneen 3
4 “131- 1129 LOCKNUT - 7/168” heX NG N . o oo e e e ee e e eeeeaenns 1
5 131- 1181 LOCKNUT -3/8" hex NC . . .0 . o ot e e e e e e 2 -
6 ' 195- 104 WASHER - 3/8" flat......... 2
7 C 19063 ARM :-brake ......... it 2 )
8 C 19064 LINK-brake. . ... .o oo e i i i e s e ale e 2
9 1322 321 - PIN-cotter 3/32° x 1. . oo ieannnn.. 6 ‘
10 c 19179 LINK-brake. .. oo ii ittt i i e i i e e een s i
11 c 19251 LINK - brake band . . o' s ov e e e T ieiannnn. 1 >
12 141- 54 3 T J 1
13 C ' 25022 SPRING -return . ottt st s e s i e e e et e e et e 1
14 213 4 o] I AT | S D w1
15 C 16379 SPRING -brake 10cK, v v v v e e e eennmereemneeannernshenen. 1
16 C 24098 ~ROD-brake . ............ e St i T
17 C 19183 ARM - Brake rod o v v v ot e e e e e e e e 1
18 138- 98 PIN - roll 37167 X 1- 147 . . e et e 1.
ig C 22318 PEDAL -brake assembly . . . ... ..t i i e e i ae ; 1
20 131- 164 NUT - centerlock jam ..o ... ......... Ceea R 2 .
21 - C 16164 TAB-difteontrol . .. ..., . . s : » 1 '
22 ' C 18147 LEVER-brakelock . . . . ..o v ot B
°  FRONT AND REAR WHEELS - A
1 C 24438 WHEEL -rear, 6 bolt .._....... PR e 2
2 A 30064 "BOLT-rearwheel ................ @ it a e 12
3 C 24433 - WHEEL-front ,........ [ . .2
4 219- 403 FITTING-lube ... ....... [ e 2
5 c 12110 BEARING -wheel  .........ccuiiennnonenns e 4 -
7 C 26021 CAP -plastic,front. . . ... ..o i PR RN 2
B A 70082 CAP - hub front wheel {optional). . . ... ........... ..., eenden.. 2
- C 13106 COVER - Iube fitting .« oo ve s s emeee s eeeenans [ 2
) A
Printed in US.A. ' ' ’ ' S October 1981




Printed in U.S.A.

REF. PART NQ.
1 NSS
2 113 233
3 114- . 207 -
4 192- 21
5 T 33565
-6 C 18916
6 C 25209
7 NSS
7 NSS
7 NSS
g 218 5065
9 218- 5007
10 C 17622
1 214- 258
12 C 14195
137 214- 253
14 C 14245
15 C 18580
16 C-. 11529 .
17 C 11845
18 _- A 70100 .
19 " 173- 215
20 -129- 504
21 . C 18797
22 -218- 5006,
23 c 19191
24 C 16687
25 C 17898
26 218- 5107
27 218 5007.
28 214- - 258
29 NSS
29 - NSS
30 171- . 247
31 131-. 351 -
32 218- 5062
33 218 5007
3 . A 30085
36 . C 14655
36 166- 86
37 NSS
38 ¢ 21593
39 ¢ 24149
40 c 24147
41 C 24148
42 C 26255
43 187- 1036
44 - 113- 3
45 192 19
46 129 101
47 . 1137 206
48 195- 104
49 1922 .21
60 - ¢ 25209
51 . T ‘33565
52 113- 207

. FITTING - hydraulic 3/4T x 7/8" Q" RING

" TUBE - valve to lower motor port

'FI'FTING motof port, 90° elbo‘w 5" ving o=

CASE MODEL 446 COMPACT TRACTOR ) ' .39

-

HYDRAULIC SYSTEM

DESCRIPTION : REQ’

PLATE - pump mounting {Order item 39) _ ... ....... e P I 1
BOLT - 3/8 x 1-3/4"" NC hex, support mounting ....... e 4
BOLT - 3/8x 1 N.C. hex, pump mounting . ....... e 2
LOCKWASHER -3/8" zincplated -, . . ... i i in e ie v tne e manns 6
KEY -square 1/4 x 1" {engine shaft} 1
COUPLING - pump, used with 1/2" shaft pump (repairs page 43) 1
COUPLING - pump, used with 9/16" shaft pump (repairs page 43} . ... .. 1
PUMP - hyd. 1/2" shaft, order C25053 pump and C25209 coupling - - - - - 1
‘(see page 43B)
PUMP - hyd. 8/16" shaft (repairs page 43 or  43B) (use C25053 for service)} 1
PUMP - hiyd. 1/2"* shaft {order 025053 pump and 025209 coupling)
repairs page 43 or 438,

..........................

1

....................

Q" RING - 5/8" for 218-5065 fitting
SPACER - pump mounting
CLAMP - hose

.........................................

RESERVOQIR - hydraulic oil

CAP - reservoir with insert .
INSERT - reservoircap ... .......... pe e eene

STRAP -reservoirmounting. . . ... .o v vne v osn. B,

SCREW - 1/4 x 1-1/4" round head machine. . . ...... T e eee e

NUT - square 1/4" NC zinc plated

HOSE - hydraulic, pump tovalve, . . .. . it i caenn e
“O" RING - 1/2” forT18797 base d

TUBE - valve to-heat exchanger,

---------------------------------

.............................

..............................

0" RING -5/8" far-218- 5107 'Fttlng .......................
CLAMP -hose . . tu e v enen i o,

MMM—-:-:.u,quM—a_a_l_n.b-—t,_t.p._s_-

\ VALVE hydrauli¢ contrel, two spon[ (Hepalrs page, 45 and 45B) -

“used S/N 9679207 and after {ufe C25967 for sennce) -----------
VALVE - hydraulic control, two spool {used prior to S/N9679207)
repairs page 45 (use C25967 forservice} ... ... ..ol iiat. A
SCREW - 5/16 x 1-1/4"” NC flat head machine
NUT - lack B/16" NC REX © e s ot et e e e et e e et e e e e eeans
FITTING - hydraulic' valve' 5/8T x 7/8™ Q" RING ..... e
. "0 RING - 5/8”.for C18321-fitting . ... ... RN
SEAL - mOtor 10 transmission Case . .. .. vvveauruanss ... e
MOTOR - hydraulic {Repaitspage 41} . . . L. i e nn. e e e
SCREW - 1/2 x 1-1/4” NC flanded 12Pt. « oo v vveuvvvsnrannnnns .
HOSE - rubber 4" {(use C22902} ... . .....ovinielnnunnnnn R
HOSE - rubber, tank topump. . ....... e r et m e i
KIT £ UMD MIOUNT © o vt ee e e e e v ey e ee st et e rnaenn
BAFFLE - cylinder, rearRH. e e e e e

—

....................

BAFFLE - cylinder, rear LLH, .. ................... "
MOUNT-pump, . oove i in e en e T,
SCREW - 1/4"" - 20 x 1/2" self tapping {Iate production). . .......u...
BOLT - 1/4" x 3/4” NC hex (early production). ... ..., .. N vaeead ..
LOCKWASHER - 1/4" (eariy production .............. e
NUT - 1/4" (early production). . . ... e eaaan e b era s
BOLT-3/8"-16x3/4"hex..............., ‘
WASHER - 3/8"....... S :
LOCKWASHER - 3/8". ... ... ..o iiiivnnn e eens e ’
COUPLING - pump {repairs page 43). et a e, PP
KEY -square 1/4" x 1", . ... ...... ... P,
BOLT-3/8" - 16x1"hex....l ..... P e eaeanrer ey L

-, . _ . October 1981

»

4
M= S DO B RNRMA - = Ao s RWR N =

wd




. !
CASE MODEL 446 COMPACT TRACTOR . ' 41
SPEED CONTROL
REF, PART NO. : DESCRIPTION ‘ REQ'D
1 A 37247 KNOB - speed control . . ... oottt et e e e e e e e e e e 1
2 ~ C 12003 BUSHING - lever & e e e e e 1
3 C 24819 LEVER - speed control lused S/N 9679207 and afted .. ............ 1
) 3 C 18857 LEVER - speed control {used prior to S/N 9679207} ... ........ S .\ 1
) C 25595 SPRING - compression .. ........... e et n e 1
5 C 21518 WASHER -nylon .. ... ... e e e P 1
. 6 ° € 18742 i ROD-control.....i........... e P e e e 1
* 7 129- 122 MNUT -5/16" NF hex, zincplated . ... .. .00 eur et e, 2
8 C 19025 JOINT -ball oo v e, . . e 1
9 195- 521 WASHER -8/16". . ... ... ... ... 1
- 10 132 .26 PIN wcotter 3/32" % 3147 L . e i
11 138 2072 PIN-roll 1/Bx 1-3/4". . . 1
HYDRAULIC DRIVE MOTOR ;
REF. PART NO. DESCRIPTION ' ' REQ'D
. C 14855 MOTOR -hydraulic .. ............... e e e e e B |
1. € 16516 RING - retaining . .......... e, e 1
2 c . 19040 - SPACER - ({See kit below). .. ... ... ... 0., e 1,
3 C 25048 " SEAL - oil {See kit befow). . . ... ....... e e 1
— 4 C 14827 , HOUSING ASSEMBLY .. . ... e e 1
5 C 14837 BN D CAP . e 1
6 . C . 18382 SEAL - (Seekit below). .. .. oo e e, 2
7 C 14828 SHAFT - coupling . .. .. . .. it ee 1
8 C 14829 DRIVELINK ........... e e et 1
‘9 ‘T 14830 PLATE -wear _......... e M e eeean. 1
10 C 14831 . - ROTOR ASSEMBLY ........ f e et 1
C 24731 KIT-manifold. . . ... e e 1
1% NSS COPLATE -manifold . vt e 1
12 NSS - MANIFdLD..‘...........................-.u ........ 1
13 D 60857 . COMMUTATORAND RINGSET. .o ve e enennn. R 1
’ 14 C 19041 RING - sealing (See kit below) ... . ... R e 1
15 C 14836 B T T A .1
16 C 14838~ BOLT-3/8 " x4-3/8 NFReX 't eee s e e, 7
17 . C 19212 WASHER - back Up, 1010 . . ittty i e e et er e me e 1
® ' C 19037 KIT -0 ringsand seal lincludes ref. 2,3,6,14and 17} . . .. .o nnn .. 1
& . - ! e 4 N
- ! Printed in U.5.A. - October 1981

. - ' - - = /_/ ! " ‘ : ’ a
. . ' :
. + - - . . o .




) . CASE MODEL 446'COMPACT TRACTORS : 43
C20757 AND.C19743 HYDRAULIC PUMP AND COUPLING '
USED S/N 9679207 AND AFTER '
* REF. PART NO. ' DESCRIPTION /- - R ~REQ'D
1 c 20757 < - PUMP:hyd."1/2'"shaft (used S/N ‘.9'679207 to 96‘79230}: order )
' . 25053 pump and C25209 coupling .- ... .. .o iiioa... Ve 1
1 C 19743 PUMP -‘h‘yd. 9/16" shaft {used $/N 9679230 and after} {use C25053) .. .. 1
2 C 20761 ‘ BODY -pump 1/27 shaft, .7 . . . i e e e 1
2 C . 20456 ’ BODY - pump 9/16”shaft';". . e it aea 1
3 . NSS * COVER ASSEMBLY, - pump 1/2 shaft . . -
‘ , - © {Use C25053 pump ahd C26208 couplingy- . - o« v v v v vv e v e et 1
3 C 204567 COVER ASSEMBLY - pump 9/16" shaft . . . ... .. . 1
4 C 20764 GEAR - pump, drive 1/2% shaft. . ... ... o it e e 1
4 ¢ C 20460 GEAR -pump, drive 9/16” shaft. . . . ... ettt e e e 1
5 c 20765 T GEAR - pump, driven 1/2”shaft. . .. ... ........ e e 1
. 5 C 20461 SGEAR -pump, driverr 9/16" shaft. . . .. ... i i e e e 1.
6 D 58185 CPLATE -wear, 1/27shaft ...ttt e et e e i ee et ee e e 1
6 C 20462 - PLATE -wear, 9/16"shaft, ... ... .. ... .. . . 1
7 D° 58186 , SEAL-wearplate 1/27 shaft .. . .ttt it e i et e e v ee e B
! 7 NSS . J .SEAL AND RETAINER - wear plate 9/16'" shaft (order C24334 kit) . . 1
8 9] 58187 SEAL - pressure loading {C20757 pump only) . . . v ce s oo e 1
Q 3] 58198 "SEAL - "0 ring {use £24334 kit for C19743 pumpl ... ..., 1
) 10 221- 849 ¢ PLUG - PIPE « o vt et e e e e e e e e 1
1" . D 788188 PIN-dowel............................ e SR 2
. 12 D 59660 " SEAL - shaft, 1/2" shaft e e e e m e - 1
. 12 NSS SEAL - shaft, 9/16" shaft (order C24334 kit) .. ... ........ D 1
) - 13 - . 113 5 "BOLT - 1/4 x 1-1/2" ne hex,grade 5 . . . ... i e e e 4
14 D 58189- WASHER - 1/4”. ... 4
15 C 19207 .  KEY-square 1/8x3/4" 1/2"shaft............. [
15 C 20485 - KEY - square 3/16" x 13/16",9/16"shaft . . . ....... . ......... 1,
16 0 10323A8B .° RING -retaining, 1727 shaft. . . .. . ... ittt it ineennns 1
"16 A 35690 ‘RING - retaining, 9/16" shaft. .. ...... .. e 1
- C 20767 . KIT - seal, for C20757 pump {includes-items: 7, 8,9,12, 15 and 16). . . .. 1
17 C 18916 . COUPLING - (use with C20757 pump 1/2""shaft) .. ... ... ... .... . 1
17 C 25209. - COUPLING - {use with‘C19743 pump 9/16" shaftl .. ... . ... .. .. .. 1
18 NSS HUB - coupling {order item 17) . . ... . ... it 1
19 - NSS " HUB - coupling (order item 17} . o o vt et et e e e 1
. 20 C - 15036 P ER - . i e e e e 1
21 - 83 ° Bh , SETSCREW - B/16x5/16"N.C.sochd. ... .. ... ... 2 -
B 24334 KIT - seal {includes items 7, 9 and 12) {for 19743 pump) . ... ......... 1
. . C 19045 HYDRAULIC PUMP—
B ' ’ USED PRIOR TG S/N 9679207
B NSS . PUMP - hydraulic lorder C25053 pump and €25208 coupling) ...~ .0 .. ... 1
2 F 53109 PIN-dowel .\ veveeneeao. .. R 2
3 C 19113 COVER :backassembly. .. ... .. ... ... . cciiiieonn. P |
4 C 15731 GEAR ASSEMBLY - drivan, .. ... ... i i i e e M
5 C 15732 150 0 2 & 11 A A "2
. 6 Cc 15733 BO DY - UMD i et et 1
7 c 15734 COVER-front...................... For e i e 1
8 Cc 1567356 SEAL-rotary. ... .o Ej ........................ -1
g -~ c. 19114 - GEAR ASSEMBLY -drive. . ........... S P 1
a0° C 15737 . PLATE T WBAT «ovneeonee e e 1
11 c 15738 SHIELD - Reat . o . ot e i e e e 1
12 Cc 15739 GASKET L e e e e L. 1
13 C 15740 SEAL. .. . e A e 1
-14 113- 111 BOLT. e e e T -4
: , L ' - 15 C 19207 KEY - 1/87 5G4 X 3/% oL e 1
\ . . : , ! 16 A 50773 WASHER . . .o 4’
7 . . - 'f
. Printed in U.S.A. < ‘ ' ) ) October 1981 -

L




X
m
ul

OO~ B WM =

10
1
12
13
14

16

t

-

PRPacOCO00O0O0Z00000 2

PART NO.

c
F

8

w
o

5

25053
53108

15731
16732
15733
15734
15735

24862
' 24863
24864
24865
16737
15738
16739
16740
EREL
21075
50773

CASE MODEL 446 COMPACT TRACTORS

C25053 HYDRAULIC PUMP AND COUPLING

DESCRIPTION

_PUMP - hydraulic
PIN-dowel. . ... .. .......cccvrnnn.
COVER - rear {use C25053 pump)
GEAR ASSEMBLY - driven
"O"RING ...........
BODY - pump
COVER - front

----------

..............

......................

................

CKEY -gear. ...

RING -retaining...............

PLATE-wear .. ..........iiiiriiarenn
SHIELD - heat y

..........................

' KEY = 1/8" %« 3/4" ... .. . e,
WASHER L.

..........................

=0 |
s
A

1

o
ey
Ei‘.

REOQ'D

----------------

---------------

...............

...............

---------------

.................




‘ S : S CASE MODEL 446 COMPACT TRACTORS . 45

C21496 HYDRAULIC CONTROL VALVE (TWO SPOOL)

USED S/N 9679207 AND AFTER * .
REF. PART NO. " DESCRIPTION - REQ'D
NSS VALVE - control, two spool {use C25987) . .... e e e 1
1 A 60273 . RING -retaining ......... N 2
2 NSS - SPOOL -motor (Order C25967) ... vvvvrrenrennn e 1
3 NSS © SPOOL - float {Order C25967} ............ feeeaa e . 1
4 A 7982 - ] 1 T e 4
5 NSS BODY -valve {OrderC25867) . .... ... ..cccvvvilunnnnnnn. 1
L] 211- 9 BALL -steel B/16 . . .. s r ettt i s et i 1
7 C 21507 - SPRING ~TeHEf « o o o e s s e e fe e amneeae s tnesnnnaaneannn 2
8 C 17433  BCREW -reliefadjust . ... .. . e i e s 1
9 C 17435 GASKET - relief adjustcap. . . .. .. PP PP .. e 1
10 129- B31 CAP -a0jUSI SLIBW & & v v v i v s e e v s sanserrsvssonssomsnnnss 2
11 C 17439 DETENT -8D00] « ottt e e e s et eeeaene e carnannnns 1 E
12 C - 13200 SPACER ~BtENT . - vt v e e ee veeinn e eeenreasesansonsnnnn 1
13 O 58375 SPRING -detentrefurn. . ... ... .cvvuunnensn. e ceene 1
14 ‘C 17440 WASHER - etUrM. » de oo i ittt i cceniea el minanaanns 1
15 C 21505 Tt GPRING -relief . .. e e e e 1.,
16 211- 7. s BALL-steel 1/4™. . . . i e e 3
17 C 17438 COVER “BEENt. o o vt vttt anmsaeeeeeaaaaannanenns 1
18 c 17443 © GCREW ~EtBRt. & v v vttt n et e e .2
19 C 17444  SPRING-deeNt ... .. .eorrteiinnnanrnna s 2
/20 169- 114 SOREW tCOVEE &+ o v e e vt eeee s et enaamseaeeeenmenaneeens 2
/21 221- 841 T PLUG - PIPE - - v e h et e e e 1
22 C 21506 RETAINER -ball 888t . . o oo ie et aennnsnmes S, ¢« 1
23 c 21509 . SCREW - adjust, relief. . . . o\ ot et e n e eneaeaaar e 1
24 C 21508 GASKET - adjUST CAI .+ o v e e e v taemen e ne e ntan s 1
25 C 21510 CAP-adjustscraw .. ... ........ e e e e 1
Cc 21504 KIT - relief {includes items 6,7, 22,23,24and 25). . . ..o oveunvnnn 1
¢ 21511 KIT - relief (inctudes items 8,9, 10,15and 16) . . . . v e e oo vnencnnn 1
€ 18851 KiT - detent (includes items 11, 12, 13, 14, 16, 17,18, 19and 20) . . .. .. 1 o

. HYD'RAULIC CONTROL VALVE {TWO SPOOLS})

° _ o USED PRIOR TO S/N 8679207 _ -
NSS VALVE - control, two spool {order C25967 valve) . o iie e 1
1 A 60273 " RING - retaining .. .. .. ... R 2
2 NSS SPOOL - motor (order C25967 valve) . .........oooonriiinnainns 1
3 NSS SPOCOL - float (order 25967 valve) ... . i irinnn e raarnnnrennss 1
4 A 7982 ' SEAL -spool. ..o ot e e e fher e e 4
5 NSS - BODY - valve {order C25967 valve) ........ e e 1 .
6 211- 9 ‘ BALL-steel B/16™ . ... ... ... . ire s e et ee st aaeaer s ean 1
7 c 17432 SPRING -relief. . .. o s it an s s s s e 2 .
8 C 17433 SCREW -reliefadjust . ... .. .o it ii i e it aaanennarnnrnnns 2 -
9 C 17435 GASKET -reliefadiustcap. .. oo v v v e iinnnnnnreennnana ons e 2 _
10 129- 531 T AP - atdiuUStSCrEW. . .ot e b a e a e e 2
11 C 17439 - DETENT -spool .. ..o i veinvenn T Y 1
12 C. 13200 SPACER - QBteNT + v et e oievnevaee v ear e AU I
13 C 17441 SPRING -detent returm. . . ..o v v s e e e e nnnsanansosrarennnnnnns 1 - .
14 C 17440 . WASHER - T8N + vt o v ot tne s sneassnanasansosonranssnsnns 1
15 c 17445 SPRING - relief, tapered . . ... oottt iiirsnan st nn s aannes 1 .
16 211- - BALL -steel T/ . e it e sttt 3
17 C- 17438 COVER -dentet . . ... oo is i ittt s tasnnssnnsraaasraarsrnnrse 1
18 C 17443 O SCREW -detent. ... ... .coveeiirrnrnn. e sa s e eeamaaa . 2 .
198 Cc 17444 SPRING-dentet. .........ccicenn e i ae s 2
20 169-- 114 SO REW - COVEN vt v ittt rennnencanamansensossanserennnansnsss 2
21 221-  8f1 PLUG:pipe .......... ... e eeiaare e e =1

Printed in US.A. ' , ' " ° October 1981




%’ -
a s
E s = L [ .
; - CASE MODEL 446 COMPACT TRACTOR 47
‘5 - )
TRANSMISSION AND FINAL DRIV@ )
REF. PART NO. . _ DESCRIPTION = - . REQ'D .
1t - -NS§ " CASE - wransmission {use £24843 case and C24802r0d) . . .. v u’vuvnnn 1
2 " Cc 12713 TBEARING - HaNge . . o .ttt e e e 2
3 C 16744° BEARING -flanged . cv v vttt et et e et i s te et e et 2
-4 D 318945 SEAL -axie............ S -3
5 c 13241 BEARING -SlEBVE & o ittt s it e e e e e -1
8 c 13385 BEARING -sl88VE . ..ot ittt it st et e e 1
7 221- 47 PLUG-filler and drain. 1727 . . .ottt e e e 2
8 .C 13266 SEAL -shiftrod . ... ... i e e 1
9 C 13211 BEARING -roller, inputshaft. . . . .. ...ttt i ienenn 1
10 C 12723 CAP - shiftrod & .. . ittt s ie et ettt e aenrnaaanns 1
12 22638 SHAFT -axle,short RH. . ... ... ... ... ... e sre e 1
14 C 22637 SHAFT -axle, long LLH. ... it e et i e et s ennanas 1
15 B 52144 RING-retainer, axle ... ...t it ittt ittt st e s en s eaeenenn 2
16 C 13196 GASKET -transmissioncover. . . .. .. ol ittt iiiannnnnnn 1
17 C 13197 COVER - transmission . . ... ...ttt tnr e tesceeeenanees 1
18 A 50096 °~  BREATHER -transmission. . .......:..... .. PR 1
19 192- - 19 LOCKWASHER - 1/4" . ettt e e e e e 6
20 0 113 1 BOLT -1/ % 172" NCheX. . ot i e e e e e e et 6
21 C 12725 FORK -shift. ........ R S 1
22 C 16339 CROD-gearshift. .. L i 1
23 C 14168 - RING -retaining .. ... intitiin e ere e erelnnannnnnn 2
24 =G 14644 GEAR - cluster inpUL . .. L. .ttt sttt et e et 1
25 c 12551 GEAR-highdltooth. . . ... ... . i iiianernnnnn. 1
26 - C 125562 GEAR-low BB 100th . . . ... .. .. it e e e 1
27 c 177 DIFFERENTIAL ASSEMBLY .., ............... s feeee 1
28 NSS . . KIT - diff. case {includes Ref. 34 and 35) .. ... ... .o enn 1
29 NSS GEAR - differential pinion .- - - cviiiaiaas e 2
30 NSS ' GEAR -differential v vvvr v vne ittt e e e e e et e eea e 2
31 NSS - . WASHER-pinionthrust , .. .. ...viiniimnnrennnnnn. e 2
32 NSS _ PIN - differential €ross, _ . ... i it ittt it ittt e e e e 1
33 NSS PiN - differential crosslock . .. 0w uwee i vy e s -1
34 28 680 SCREW - 3/8x4-3/4" NChexX Cap ... oot e it es et manenuanenn 4
35 . 131- 1232 NUT - lock 3/8” NChex . ,........ P .
) 36 c 12718 WASHER -differential . . .. ... ... . ... uiueteninne s 2
a7 c 14223 WASHER -spacer. . . ... ...... e e e e e e e UAR °
38 NSS GEAR - brake idler {use C25254 and C25258) ... ..........00.... 1
AT D 39 . C 14222 RING - retainer, brake idler .. .. ... ... e 1
LAt 1 e m— 40 ¢ 13261 BRAKEDRUM . .. ... . . ... ... e 1
. 41 126- 128 - KEY -Woodruff, brakeidler. . .. ... ... ... i e 1
. 42 138 98 PIN-roll 3/16x 1-1/2" . .. . ... .. e 1 "

o : Printed in US.A. T " © QOctober 1981




Printed in U.S.A.

&

" REF. PART NO.
1 € 19661
o 219- 404 -
3 C 18251
4 132-° 310
5 ¢ 17734
6 C 17249
7 C 17250
8 113 207
9 131- 1181

10 .C 16163
1 T A 37347
12 C 12003
- 13 - 132 .28
14 195- . 533
15 "C 21518
16 C 25595
17 195. 521,
18 C 18742
19. 129-° 122
20 C 19025
21 113 207
22 13i- 178
23 195- 104
25 C 26188
26 NSS -
26 - NSS
27 - 218- 5056
28 c 17224
. 29 C 19475
30 C 19476
31 S C . 19104
32 c 17732
33 C 14970
34 A 7623
35 A 30971
C 13106

B

CASE MODEL 446 COMPACT, TRACTOR 49

"o

HYDRAULIC LIFT

DESCRIPTION : - - REQ'D

CROSS SHAFT ASSEMBLY
FITTING - lube . . . .

PIN - cylinder to leve

HOSE -long .. ...

BRACKET - mounting, top
BRACKET - mounting, bottom
BOLT -3/8" x 7/8" NC hex.
NUT - 3/8 NC hex .
. LEVER -liftcontrol. ... ..... |
KNQB - control lever.
BUSHING - lift lever.

C e e e e i im et e T e e e e s i aas s
Do e e e e e e i i i i e e e e e e e

....................................

.....................................

PIN - cotter 3/32" x 3/4" ....... SO ‘ e

WASHER - 1/2". 7. .
WASHER - nylon . . .

SPRING - contro! lev

WASHER - /16", ..
ROD -contral . . ... e
NUT -5/16 NF hex. .

B e N, PP TR ..

BALLJOINT. .o Cee e
BOLT - 3/8” x 1" NC hex :

TLOCKNUT -3/8"NChex .. ...t et ie e oot R fo.

WASHER - 3/8" x 1-

PIN - cylinder foot. . ... Ve e . .

{use C250967) .

VALVE - hydraulic, two spool {used prior to S/N 9679207} repairs page 45

FITTING - valve {Inc

HOSE -short .. .......

+  ROD AND PISTO
FOOT - cylinder

“O0” RING . . ...

COVER - lube fitting

1/8” 0.D.

[ N T N T T N I R & ) B

. VALVE - hydraulic, two spool {used $/N 9679207 and after)repairs page 45

ludes-218-5004 ‘0" ring)

N ASSEMBLY - )

.....................................
......................................

B R T T R I R R R R R R

o BN et o e a3 B

Qctober.1981



CONNECTOR

)

JLLARL LA LA
ki
RRRELR LAY,

A\
)

— — K\
M
AN
TLL SRR Y
AR
W
Aot
ooy

0

Printed in U.S.A.

Ll S R S O A R T T Qe S S i )

jronm i)

Y

CASE MODEL 446 COMPACT TRACTOR e
' ELECTRICAL SYSTEM

REF. PART NO. , DESCRIPTION
1 C 19228 HARNESS -wire . .. ... e .. S e s
i 2 C 14565 CABLE - battery to solenoid . . . .. P [N ag Y
3 C 14566 CABLE - battery to ground (Black 12"} *.......... e ieeaaatn -
—) 4 -~ C 19085 WIRE - solenaid to PTO safety switch {used prior to S/N 9716216} . . . .-
5 223- A FUSE - 30 amp. ... ittt e e T ™ et ta e
. 6 Cc 18231 WIRE - ammeter to rectifier (Red 9°) .. ... .... f .............
TO ENGINE 7 C 19232 CABLE - solenoid.to starter {Black 18" ), . . v vt v vt v e e ee e e ne e
By O.STARTER 8 c 19229 . WIRE - solenoid to ignition switch (Yellow 9") . ... ...............
Lo g C 19230 WIRE - solenoid to ammeter (White 8-1/2) . ... o0 viivn e s ten e,
10 C 14553 SOLENQID -start . . ................ e
1 . C 19378 CONNECTOR -regulator, 3€ONTaCt . .. .. .voeeivnnnnnnnnnnnnn
12 T ¢ 18379 CONNECTOR -€ngine, 2 C€oNtact . ., .. v ve v v ce e ee e eeneenens
) 13 C 14837 CONNECTOR - headlamp . . . . . e e e s
14 C 18389 AMMETER - 30-0-30amMp. ..t it s ettt e tne et e e e eane
15 Cc 21945 REGULATOR -rectifier . . i u 'ttt e et e e vt enesnnns
16 C 22571 HEADLAMP ASSEMBLY - 12volt . .. ...t h i e s e e s

: 17 NSS - SWITCH ASSY. - neutral start {prior to S/N 9713926 use C21988 -

. . andC21989}, ........cveun. e VI
18 c, 18197 BATTERY - 12volt . .o . o e e Pt e e e Jeuuun
19 C 23839 KIT - ignition (includés key) {used prior to S/N 9715216) . .. . ........
4 20 o 17763 KEY - ignition {(used prior to S/N 8716218} .. .... v vt nren..
21 C' 18115 SWITCH -PTO {used prior to S/N 9714911} . . .. .o ol oo e
22 C 16239 STRAP -battery hold dowr. .. . ... ittt it iiie i e e
23 Cc 21989 INSULATOR -neutral start . . . .. .. ittt e et et eensns
24 € 23002 SWITCH ASSY - neutral start {used 5/N 9713826 and after). . . ... ... ..
25 C 22765 SWITCH - PTO {used S/N 9714911 and after) . . . .o vn v es vn ... ..
> 26 C 23003 WIRE - salenoid to PTO switch {black 20°') used S/N 9714911 and after. . .
Sk 27 C 23010 SWITCH - ignition (used 3/N 8715216 and after) ... .................
TO ENGINE 28 A 24509 KEY - ignition {used S/N 9715216 and after} .. ...................

51

o
‘m
Q
g

I PN | R

October 1981




Fva

A oYt
‘4

X
7!
XX

5

J
s
X

2

e ammm

4

o
=

REF.

o

bl
—

v 12.

13
14

i5 -

16
17
18

19

20
21
122
23
24
25
26

27
28

29
30
31
32
33
34

35

36

— N
U~~~ LN =

- " PART NO.

C 14060
c 17921
"131- 629
187- 1047
113 1
128- 101
192 19
111 131
183 57
1L, 202
128" 102
111 108
.C 2257
C . 22573
C -14304
"C 14305
192. © 20
129- 122
129- 37
192 18
187- - 485
193- 70
C 10836
-129- 660
182- _ 523
T C 19254
129- 77
'195- 7 513,
C . ‘igz46'
C 18115
195. 521
c 21679
182- 528
192- 18
129 37
C 23330
¢ 23012

CASE MODEL 446 COMPACT TRACTOR

- EtECTRICAL SYSTEM HARDWARE
DESCRIPTION '

NUT - back up {used prior'to S/N 9715216) . ."
NUT - escutcheon {used prior to S/N 9715216)

NUT - speed type “'U"’
SCREW - #8 x 1/2"\se|f tap. Phillips
BOLT - 1/4" x_ 1/2"*Nj3'hex .

.................
-------------------
...........................
--------------------------
...............................

-----------------------------------

LOCKWASHER - 1/4" NC hex
BOLT - 14" x 1-1/8" NC rd. hd. square neck
LOCKWASHER - 1/4" external tooth

------------------------------
....................
-------------------------

BOLT - 1/4" NC round head, square neck . .
* - HEADLAMP ASSEMBLY - 12 voht
LENS - headlamp

..........
-------------------------
.......................................
............................
----------------------------------

NUT - 5/16" NF hex
NUT - #10 NF hex

LOCKWASHER #10
SCREW - #10 x 5/8" self tapping hex
LOCKWASHER - #10 external toath

......................................
L T TR R R T S
...................................

I P I I T T I I I L T T T SR R Y

"NUT - #10 - 32 UNF-hex brass {use on ammeter minus terminal) -
SCREW - #10 x 7/8" binder head (used prior to $/N 9714911)
WASHER - nylen 13/64" {

---------

u

WASHER - 11/32" (used prior to S/N 071+4911)
CLAMP - choke and throttle cable (used-priorto S/N 9714911) . .
ead (used S/N 9714911 and after)
LOCKWASHER - 3/16" 2igc plated (used S/N 9714911 and after)
i sed S$/N 8714911 and after)

------------------

. SCREW - #10 - 32 x 1/2"

NUT - #10 - 32 he

---------

NUT - switch m nting“(used_-S/N 715216 and after)
A OCKWASHE ‘

PR NN =N SRNNODRNRN D= eSO B R ==

" October 1981



..i i

CASE MODEL 446 COMPACT TRACTOR

D 70115 FLOOD AND TAIL LAMP (OPTIONAL) .
REF. PARTNO. = , DESCRIPTION o ) . _REQD
1 D 70115 LIGHT ASSEMBLY - floodand tail . .« ... uonecnnnnnn... s 1
2 A . 25213 RETAINER -sealedbeam . .............. e . S 1
3 - A 40855 - LAMP - sealed bearn #4409X.......... PR et res e 1
4 33686 BULB - tail B114T . oo e e e e 1-
- 5 NSS : SHELL - Hght. . o oottt e e e e e e e 1
6 - 193 543 SCREW AND LOCKWASHER -#8-32x 3/8"N.C.. ........ PP 1
7 A 34046 BRACKET - mounting, tail lamp .. ........coununnn.. eeaeaaaas ver
8 113 209 . BOLT-3/8x 1-1/2" N.C.hex ..ovuuneiivarennnnn. et asamaas 1
, 9 192- 21 LOCKWASHER-3/8"......0ouveu... e s PO
- - 10 129- 103 . NUT-3/8 " NC.heXe..ov.noononrnnn.. P, DU |
11 10623 WASHER -bearing. . ............. Tl e 1
> 12 192 23 LOCKWASHER - 1/2"....... e e e 1
13 120. 105 NUT - 1/2" NC. heXe .o oe e oo eseee e P, S 1
¥
AZ0965 TAIL LAMP (OPTIONAL)
: 1 NSS . LAMP ASSEMBLY - flood and tait (use D70115 for service) . .. ... . v 1
2 B - 50255 - MOULDING - lamp retaining ... .. reecear e n s s em e 1
3 . 10934 SCREW - molding, ., ......... e reei e rme T
4 A 40855 LAMP -sealed Unit. .. .., insssin et o e rneree s 1
5 B 50223 BULB-red 1I5CP.12volt. ,...... e et e 3
6 B 50273 WIRE -switch . . ..t eeennnsn. e eemaeaenen cew 2
7 182 82 SCREW -wire . ..... e e ettt e, 2
8 193- 4 WASHER - 1/4"lock . ......... ettt 2
! -9 . Nss SWITCH {see kitbelow} . ...... B . PR |
10 NSS KNOB - switch {see kit below), .. ... e e r s h et -1
11 ‘A 39888 NUT-switch, . ............. . eee 1
12 10927 SPRING - terminal . ... ... P e e eameaeean L1
13 NSS BODY .............. N, 1
: 14 - B 50203 TERMINAL -wire ....... e, e 1
‘15 “129- 105 NUT - 172" NChEX oottt e e e e e e e e o 1
16 192. 23 WASHER - 1/2" lock . ... ... e e e 1
. 17 . 10923 WASHER -bearing. .. .. .. RS S e 1
18 113 209 BOLT -3/8x1-1/2" NChex, zinc plated . . . . vt oot e e e en . 1
19 192- e LOCKWASHER - 3/8" zincplated . .........00cuuieurenneno. LT
) 20 1290 103 NUT-3/8“ NChex, zincplated , .. .o e e vnnnesvnn.n. 1
" 21 - A 34046 BRACKET - mounting, 12l 1amp. . . . v oot e it e e et e et eee s, 1.
A 43182 KIT - switch {includes Knob) . /.ot vr vttt et e ee eneeeee s 1
4 . - ' . " ﬁ ! ’ !
. ’ .
Y
. Printed in U,S.A. . : : October 1981




\s, ' . B )
CASE MODEL 446 COMPACT TRACTOR ‘ 57
Voo L4 DECALS ) -
# . Bcumon | ‘
FL Tl REF. PART NO.  DESCRIPTION . ‘ REQ'D
P e e ff 1 '321- 2501 DECAL -hood LH. ... s e 1
e e o S aoine 2 321- .2500 DECAL-hood RH. . ... . i e e s e e e e e 1
Fryryryy 3 . . 321- 2625 DECAL - instrument panel {used S/N 9679207 andafter). .. ...... . 1
3 321- -2503 DECAL - instrument panel (used prior to S/N’ 9679207] ............... 1
4 321- 18 DECAL -gasoline. .. ... ... . e i eeanennn i
5 321- 2658 R P Y T 4 L | 1
6 321- 4767 ‘DECAL - hydraulic reservoir_ . . .. L e e e e e, 1
7 321- 1786 DECAL -ignitionswitch | . . . .. ... . n it e e e, 1
'8» 321- 1423 DECAL - “CASE" {used S/N 9579207 and after). _ ... e e e 1
8 321- 6379 DECAL - “CASE" {used prior 10 S/N 9679207) + -« +xrvvvreervanann- E 1
2] 321- 1788 DECAL - shiftrange................_.............,.......,-",. 1
' 10 3212 6227 DECAL -parkingbrake. . ... ......... . n2...... 1
11 . 321- 2111 . DECAL - attachment drive {used prior to $/N 9679207} .............. 1 b
12 321- 2487 DECAL - “Caution” {used prior to S/N 8679207) ................... 1
A caution MOWER LIFT L!N_K
-1 - C 19652 LINRY lift, rotary mower {shipped loose with tractor} .. .......... . 1
| . S — | ‘
ATFACHMENT
DRIVE . l_- $
\\\k I [/// - -
) THROTTLE )
) - lu- o 7 ‘ ) - '
| / C‘J’-:.® o . T
. iﬂ s °
' g
i - - -
|
| J—
] ] =
Ry \ *

. : ) , ' . Printed in U.5.A. . ' Octaber 1981




CASE MODEL 446 COMPACT TRACTOR - 59
, ‘ H26 THREE POINT HITCH
: FRAME, LIFT RODS AND ARMS
REF. PART NO. DESCRIPTION ‘ . REQ'D
"1 C' 19740 HITCH PLATE ASSEMBLY ...ttt iteteen e aeaneernnnns 1
2 219° 405 . FITTING-lube............ T S 2
3 C 14722 B B 3 T 1
4 C 14724 ROD ASSEMBLY - RH. lifty . oo v e e e o e e e e e s 1
5 138- 309 PIN-roll 1/4x4" .. ........ e e, .o
. 6. 132- 91 . PIN - cotter 3/18 X 1. L i ittt it 6
7 195- 541 WASHER - plain 578" . .. .o it i e 4
8 C 14715 ARM - lift. L o e e e e 2
9 C  139m CHAIN -stay 190inks. . o oottt et e et e e e e e e e ee e 1
10 113 118 BOLT -5/16x5/8" NChex, zincplated. . v v o v v e v v v oemeeeensnss 2 -
1 131- 176 NUT - lock B/18  NCheX & 4 v et ittt it e e e e e eeevnees 2
13 B 52118 PIN - KK L e e ]
3 A 30338 PIN - Kl e e e 3
1 € 14725 ROD-lift LH. ....... P e S 1
18 - C° 14717 PIN -CIeVis . ottt it e e e S P 1
- C 14712 LINK ASSEMBLY . .ottt it e v ee e eeennns e e .. 1
16 C 14703 CENTER TUBE ASSEMBLY . ...ttt st tee e e e eee s 1
17 G 14709 © BALL END ASSEMBLY R.H. THREAD. . ... et e 1
18 C 14710 BALL END ASSEMBLY LH. THREAD. . ... ..ovineeneennren, 1
19 138- 59 PIN-roll 1/8x7/8". ... .uo.u.... e s et e 2 ¢
20 . C 16128 PIN - clevis B/8 X 3" L .\ttt e et 1
CYLINDER AND DRAWBAR MOUNTING
1. C 19740 HITCH PLATE ASSEMBLY ...ttt tee ittt ennteianrnnen 1
2 C 14975 PIN - lower cylinder mMoUNting .. . ov s e e ene s L e 1.
3 C 14976 PIN - upper cylinder mounting . . .. ... ... ...t imner e 1
4 132 310 PIN - cotter 1/8x 1", ... ... 3
5 13- 417 BOLT-1/2x 1-1/4" NC, hex, zinc plated. . . ...y vvnnneennnnnn.. 2
{ i 5 d . ’
! (Ll P /®
i e -4 % | ﬂ
| - g g |
} L o » : :
I ihhog .
. ] : J;'
i - |l - 7
L
‘ ) A .
| \ -
|

. . . Printedin US.A, " ‘ . s _ May 1977




REF. PART NQ.
1 221- 1134
2 221- 1375
3 C 25368
q c 25368
5 218 5231
6 * NSS -
7 c 18476
8 C . 18469
9 C 14692
10. c 14970
11 A 7623
12 A 30971
1 C 14872
2 C 14568
3 113 425

Printed in US.A. |

*

- 7CAS_E MODEL 446 COMPACT TRACTOR - 61

MODEL H26 THREE POINT HITCH AND MODEL )
F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS -

DESCRIPTION

NIPPLE - 1/4 x 1-1/27 . .. ... ..
ELBOW-90° ...............

FITTING - tee {Inctudes 218-5004 “'0" ring).
CYLINDER ASSEMBLY - (order (1) C19480 and (1}'$10817)
BODY - cylinder (also use $10817 pin)

FOOT -cylinder ,........,.
SEAL -wiper . ............
CPOURING UL
"O"RING ......... .....

.........................
.........................
..........................
.........................
...................
.......
....................
.........................
.........................
..........................

.........................

B s o ot md ot 2 M) sl d o md

MODEL F27 HITCH ADAPTER

BRACKET - hitch adapter . . . .. ..
PIN -drawbar .,...... e e,

By

> Qetober 1981




per)
m
m

C
C i
195-
c

s 113_
192-

QDA RWN =
O

13-
10 129-
11 195-
12 132-
13 13-

Printed in U.S.A.

PART NO.

. 14867
14457

541
10898
14459
25789
417
23
25382
417
105
545
306
421
14568

CASE MODEL 446 COMPACT TRACTOR

B

H24 SLEEVE HITCH

DESCRIPTION

HITCH FRAME ASSEMBLY
ARM - lift

BRACKET -.hitch mounting R.H. shown
BRACKET - hitch mounting L.H
BOLT - 1/2 x 1-1/4" NC hex, zinc plated
LOCKWASHER - 1/2” zinc plated
PLATE - lift lever

NUT - 1/2" NC hex, zinc plated
WASHER - plain 3/4” zinc plated
PIN - cotter 3/16 x 1-3/4"

...........................................

..................................
..........................................
.....................
..............................
.......................
..........................
.--o---------........--'g.-c-.... ------
......................
............................
L R R I N I T S,
.................................
.................

---------------------------------

SRNRNAN DR =N @

October 1981 J



- 64 R : ' - 3 , o ' CASE MODEL 446 COMPACT TRACTOR : . - 65 Lot
‘ L | - : L o ‘ | ' , DIOWHEEL WEIGHTS . _
) * REF. PART NO. ‘ DESCRIPTION : ' REQ'D A
o1 NSS ¢ WEIGHT - wheel 15" and 16 (Order as Machinery ltem) .. .. ....... . 4 '
i 2 111- 530 BOLT - 1/2 x 2-1/2" round head, square neck, NC, zinc plated. . . ... .. 4,

i ’ 3 111- - B3 BOLT - 1/2 x 2-3/4" round head, square neck, NC, zincplated. -. .. ... 4

4, 92. 8 - LOCKWASHER - 1/2" zinc plated .................. 8 g
) 5 129- 105 NUT-1/2"NChex .......... e e e 8

1R .
1 A:/ 4 a4
e A
{;:,// ® .
EXHAUST EXTENSION KIT (OPTIONAL) -
{USED WITH J-2 CAB INSTALLATION)
e > - - .
‘ ) . C 22755 KIT - exhaust eXtension . ..o ... oo oveovenennn.. e 1
o 1 . Cc 2722 . PIPE - exhalst eXTension . . . v v v ie s vt i nnnonnann... 2
’ 2 L' 13452 ' CLAMP ASSEMBLY -exhaust .. . ....................... “. 2
1 - e g
. . S *
- Sy
[
- , ; ¥ "i l‘ ,
. - T
LY ‘;: -
" ot i .
© : )
\ ; )
i 3 2
* - Printed in U.S.A. _ - -  September 1975
; ;




2 - . h . .
) CASE MODEL 446 COMPACT TRACTOR - ‘ 67 .
MODEL H18 FRQNT END WEIGHT BRACKETS 2z
REF. °  PART NO. DESCRIPTION REQD
+° C 16581 - BRACKET-mOUNtINg ... ...........coeoeovviakoeoonon, N T
1 2 c 17161 COBRACE-rear L L L Lt N e, 1 .
3 Cc 17162 . BRACKET -weightmounting, . . .........000oeunenaNennn. .. 1
4 113 417 BOLT - 1/2x.1-1/2" NC hex, zinc plated , . . .. ...... .\ .... s -6
5 113- 443 BOLT - 1/2x 6-1/2" NChex ... ... ... .oiuiinein Nt o 2
6 . 12 105 . NUT-1/2”"NChex,zincplated . ... 0o nnvee.nnn.l S S : B &
S 192. 23 CLOCKWASHER- 12" (... . e i N 8
- 8 . 195 533 " WASHER - 1/2" zinc plated .= . . ...... e 8 .
MODEL H13 WEIGHT BOX . ’
1 C 17859 . FRAME-waightbox ......0....0...........\N...... .. 1-
2 c 17863 - BOX-weight ... ... . 1
3 C 17860 SUPPORT -weight box. . ........ P 1
4 C "~ 17636 _ PLATE-hitch....... e e £ I S -
5 . 111 317 BOLT - 3/8 x 1" round head, square neck. .. .7 . .. ... ... .. 3 .
6 13- 207 BOLT-3/8X 1 "NChEX . oot e e s e e 4 .
7 129- 103 NUT-3/8“NChex -...... e . SR 7 Y
8 1922 21 LOCKWASHER3/8" .. ... .. .. ... e e 7
9 195: 525 WASHER -3/8"-. . ... e et earaaaaaas 7
) : " i -~ R
[ b' . i € T T .
= l 'J{f‘%f& * -
/ LT - .
* @J‘j )
N ‘ : ‘e
. . A
, - .- : . : b . - ’ :
. P o ) ) . A " Pinted in US.A. * ‘ - ) ‘ o October 1981
@ o ~ * "~§ : - . : ' i . i ) - ’ .
!




R R R R R O R R R R R RS .
L8 . : * ' -
CASE MODEL 446 COMPACT TRACTOR ' 69
J-17 HYDRAULIC PTO KIT -
REF. PART NO. . DESCRIPTION l i i -REQ'D
1 ¢’ 18281 VALVE - PTO COMIOl 5o oo ve oot eeee e 1
2 218- 457 FITTING - straight 3/4'f NPT x 5/8" tube ........................ 1 ‘
+ 3 218 494 FITTING - elbow 90°%, 3/ NPT x5/8" tube . . ... .ovuenienn.... 1
4 218 927 FITTING - elbow - 90° 172" NPT x 1/2" female NPS%M!VEI ........ 2
5 C 23337 BRACKET :valvemounting . .........cieeeemnncnnnnnnn, - 1
6 113- 206 T OBOLT -3/ hex NC x 3/, s e e e, 4
- 7 192- 21 LOCKWASHER -3/8" ..... s e i ettt e e 4
8 c 23888 TUBE - PTO valve to travel controlvalve , .. ... . ............... “1
9 C 23962 TUBE-pumpto PTOvalve ... . . ... ..., 1
10 C 15389 CLAMP : double tubing {early pruductlon} ..................... |
N 11 T C 19424 BAR - clamp (early production) . . ... ... ...... ... ....... 1 .
12 . N3 102 | _, BOLT-5/16" hex NCx 3/4" (early production) . . . . ... e 1 -
13 120- 102 . LOCKNUT - 5/16" NC hex {early production). . . ...... ......... 1 :
14 - 218- 5232 * FITTING - 80 swivel elbow 37° x 37° flare 3/4” NPT x b/g" tube ..... 1. ¢
15 1713 103 BOLT ~ B/16 x 17 e 3
16, 195- 6521 WASHER - B/18” ..ottt e 3
17 192- 20 A O CKWASHER - B/18" .. et e e - 3
A
~ -
; Printed in U.S.A, i ' ] ‘ OCtprI_' 1981 ‘

_ . K L




CASE MODEL 446 COMPACT TRACTOR o

J-17 HYDRAULIC PTO VALVE .

REF. PART NO: : DESCRIPTION ] ! REQD )
1 ¢ 18281 VALVE - control . v v e st e e e e e e e e e e e e 1
2 “C 11801 SEAL - UCUP & ottt it e e e 2
3 132- 5 PIN -cotter 17187 x 1/2" . .. . e et e e eeine 1
4 - 36627 PIN-handle .. .....coveeineeeeannnnnnn, R . 1
B C' 19422 BRACKET-handle. . ............. JE 1 ]
6 71- 410 SCREW-1/4" x 5/8" NCfillister head. . . . .. e dfur e s e eeennn 2
7 36628 LOCKWASHER - 1/4” | .. . ittt e i ieaameeenainn, 3
'8 NSS L BODY AND SPOOL ASSEMBLY {Order C18281} . . .. oo o v ev v 1
9 C 11895 ) ADAPTER -3P00! .t i ittt e ittt it ittt e 1
10 g5 . 4 © WASHER -plain 14" . . ..o e e e e 1
11 . 75- 48 SCREW - 1/4" x 1/2" rd. hd. Maching - - . o\ o v e eee s e 1
. 12 C 11893 BONNET -detent . ............ e g e et e et 1 .
13 c 11901 PIN - detent ... ittt it et 1
14 c 11892 SPRING -detent . . ..ottt e e s e e e e e e 1
15 C 11886 WASHER -detent spring . . ... ... ...ttt it s iee e e 1
16 C 11887 c CAP - detBNT. .ttt e e e 1
17 - 169 88’ SCREW -bonnet 8-32 x 2-1/4" fillisterhead . . . . o v e s s o oo 4
18 C - 19423 LEVER -valve, ......... e e e et e n e e te e 1
19 221- 1842 PLUG -relief 378 NPT, .. . o e e e e, 1
20 D 39712 SHIM - .010" thick. . . . . S SO UAR
21 T 40189 SPRING -relief . ..ottt e e e 1°
22 A 55894 SHIM - 020" thick. - - o v er e, e UAR
23 211- n BALL -relief 378" . . e e 1
24 c 18417 SEAT -relief. o vttt it et et e e e 1
25 A 27891 - “OF RING -reliefseat. . . . . ..ot e e e 1
26 © A 37247 KNOB -hand throttle . . . . ... ottt e e e e e e e 1
27 c 12127 BUSHING -nylon . ... .. e eann, 1
& |
|
| .
Printed in U.S.A. . . L ‘ . October 1981




. 4 . -
72 ‘ ‘ 7 . CASE MODEL 446 COMPACT TRACTORS : 73
T MODEL J-19 AND K-12 FLOW CONTROL VALVE KITS : ‘
REF. PART NO. . i DESCRIPTION | - REQ'D 1
1 c 18722 VALVE - flow control . .. ...... [ S 1 |
} 2 C 18720 LEVER -valve. .. o i i e e e i 1 |
3 A 61683 KN OB - ever. ot e e e e e e 1 ‘
4 113 12 BOLT - M4" X 2-1/2 " NCREX. . oo v v it e e e e e e e e 2 |
5 131- 1115 . NUT-lock 174" NCRex . . ..ot v e e e e e, 2 T
- 6 218- 485 FITTING - elbow 907 1/2 NPT . .. ittt e s e e e ee e e e 1 |
7 218 445 FITTING - straight 172 NPT . . /o i e et e e e e 2
- B8 c 19402 TUBE-valve to PTO ValVE . . . .ot e st e e o e e e e ee ool 1
g C 19404 TUBE-bypasstoreturnling ... ... . . . it mie s 1
10 C 19403 TUBE - valve 10 tractor valve . . ...t ittt it et s s s sen s e, 1
" C 19405 TUBE - heat exchanger ., . ... .. ...t iier e nernnennn 1
12 . L 79701 -  HOSE-return....., 1
- : 13 214- 253 CLAMP ShoSE . .. o e e e 2
X 14 182-. 5156 SCREW - battery tray 5/16” x5/8" panhead .. .. ... .o oo oo .. 2
N ! i 15 218 535 FITTING - 45% 1/2” NPT x 5/8% tube . . . ... e e 1
7 . L : : 16 195 518 WASHER - spacer, valve 1/4" (K-19) , ., ... e 8
e . WO\ : | . T 17 C- 21591 LEVER - PTO (K-19) ... ittt e e e e e e et e 1
YR L fa SN : ! r 18 A 37247 KNOB - lever, PTO (K-19) . . ..ot e e 1
) YA T N ) = : 19 C 21592 SPACER - rectifier mtg. (446} (K-19) ......: i 2 .
NN, N 0as T (3) 20 113 4 BOLT - rectifier mtg. 1/4 x 1 (446) (K-19} ... ... ... ............ 2 ‘
SN : ":/}E ) C 18719 DECAL - valve, “slow - fast” . . ... ... . ...t 1
s \\:‘_\\\ ' ////A\'. l\'t :};ﬁ 1 \@ - ' - ’ ‘ N
P = \:‘*w"l,’: e [ -
‘\\:’ e . L] i
- I « ! | y
T U N o * ‘ : ‘
wEo i AN s u .
> — N AR ! ! ‘
= ig SRR I T®
1 e Pl =Nt b s
! . . -
1 .
" v
] - - -
- L4
| e, _
|

- Printed in U.S.A. , ' 3 October 1981




r

NUMERICAL INDEX

v

PAGE

‘PART PAGE REF. PART REF. PART PAGE  REF
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 55 11 C 11887 71 16 c 14565 51 3
10923 55 17 c 11891 71 2 c 14568 .61 2
10927 55 12 C 11892 71 14 c 14568 63 14
10934 55 3 C 11893 71 12 c . 14644 a7 94
33686 55 4 C 11895 71 9 C 14655 2g 35
36627 71 4 c 11501 ~ bg 13 c 14655 a1
36628 71, 7 c 12093 a1 . 2 C 14680 23 10
A . 7623 . 49 34 C 12093 49 12 | ¢ 14690 a3 4
A 7623 61. 11 c, 12102 33 13 c 14692 61. 9
A 7982 45 4 ¢t 12110 37 5 | ¢ 14703 ‘59 18
A 21075 438 15 c 12127 .71 27| ¢ 14709 59 . 17
A 24509 " 51 28 c 12224 23 2 c - 14710 59 18
A 25213 55 2 C 12551 47 25 c 14712 59 .
A 27891 71 25 of 12552 47 26 C 14715 59 8
A 30064 37 2 C 12713 47 2 c 14717 59 15
A 130095 39 34 C 12718, 47 36 c 14722 59 3
A 30338 59 13 c 12723 47 10 C 14724 59 4
A 30881 33 1 C 12725 47 21 c 14725 59 14
A 30971 49 15 Cc 12875 33 10 C 14728 3 16
A 30971 61 12 C 12975. 35 20 c 14729 29 20
A 34048 55 7 C 13106 33 8 c 14827 M 4
A 324046 55 21 Cc 13106 ° 35 C 14828 41 7
A 35690 43 16 C 13106 &37 C . 14829 41 8
A 37247 25 1 C 13106 49 C 14830 41 9
A 37247 41 1 C 13196 47 16 C . 481 41 10
A 37247 49 11 C 13197 47 17 C 14836 41 16
A 37247 71 26 C 13200 45 12 C 14837 41 5
A 37247 73 18 ¢ 13200 45 12 c 14838 4 16
A 39519 25 8 C 13211 47 9 c .14887 63 1
A 30888 55 11 ¢ 13241 47 5 c 14872 61 1,
A 40855 85 3 C 13261 47 40 Cc 14906 25 11,
A 40855 55 4 c 13268 47 8 C 14970 49 33
A 43182 55 C 13360 35 1 c 14970 61 10
A 50096 47 18 c 13385 47 6 c 14975 59 2
A 50773 43 16 c 13526 | 37 2 C 14976 59 3
A 55894 71 22 c 13605 33 5 c 14991 59 9
A 60273 45 ] c 13716 33 8 c 15036 43 20
A 60273 45 1 C 14060 53 1 C 15096 35 16
A 61683 73 3 c 14168 47 23 4 15183 29 |/ 33
A 62079 23 2 c 14195 39 12 c 15184 28 | 34
A 70062 37 8 C 14200 35 - 6 C - 15389 68 /° 10
A 70100 39 18 c 1420t ' 35 7 C 15410 29 / 14
AD 52ABS 21 5 c 14222 47 39 c 15410 31/ 9
B 50223 55 5 C 14223 47 37 c 15515 27 7
B 50255 55 "2 c 14240 33 - 1 c 15515 278 7
B 50273 55 6 C. . 14241 33 1 C 15556 27 11
B 50293 55 14 c 14245 39 14 C 15557 27 8
B 52118 59 13 c 14246 33 3 C 15557 278 8
8 52144 47 15 C 14304 53 14 C 15731 /43 4
é 10657 23 1 c 14305 53 15 C- 15731 /438 4
c 10836 53 29 c 14487 63 2 C 15732 /’ 43 5
C 10898 63 - 4 C 14459 63 5 C ’1 5732 / 43B b
c 11529 23 g c 14500 29 31 C 15733 "f 43 6
c 11529 29 16 C 14508 23 4 c 15733 ; 438 6
e 11545 23 6 C 14534 31 12 c 15734 | 43 7
c 11545 39 17 c 14537 &1 13 o 15734 | 438 7
C 11886 71 15 C 14653 51 10 c 15735 / 43 8
c 14565 51 2 C 16735 | .43B 8

NUMERICAL INDEX -

i’

0000000000000 00000000

75
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. X NO. NO.
c 15737 43 10 c 17622 39 10 o 19113 43 3
o 15737 438 10 c 17636 67 4 C 19114 43 ]
C .15738 [/ 33 11 o 17732 49 32 c 19179 37 10
c . 16738 / 438 11 c 17734 49 5 C 19183 - 37 17
C *- 15739 /. a3 12 c 17763 51 20 C 1919 39 23
c 15738 / 438 12 C 17859 67 1. Cc 19194 21 2
c 15740/ 43 13. C 17860 67 -8 C 19185 21 1
c - 15740 438 . 13 c 17863 67 2 c 19207 43 15°
c’ 16128 59 20 C 17898 39 25 C 19212 41 7.
c 16163 49 10 . C 17921 53 2 c 19228 51 ° ]
-.C 168184 37 21 C 18014 35 2 c 19229 51 8
C 18170 29 2 c 18017 35 21 c 19230 - 51 9
C 16200 35 4 C 18115 51 21 c 19231 51 6
C 16239 - 29 23. c 18115 53 29 C 19232 . 51 7
c 16239 51 22 c 18147 a7 22 . ¢ 19238 23 3
o 16338 47 22 C 18150 29 17 c 10245 29 29
C 116362 29 12 C 18153 29 11— ¢ 19248 53 " 28
C 16363 23 4 C 18197 51 18 C 19250 37 1
C " 16373 29 24 C 18251 49 3 c 19251 37 1
C ;16379 37 15 c 18291 69 1 C 19754 53 25
C 16384 33 17 C 18281 71 1 Cc - 19260 .7 3
c / 16303 31 17 Cc 18382 -4 6 C 18261 21 2
c/ 16404 31 2 C 18389 51 14 | ¢ 19362 25 1
c/ 16408 N 1 c 18417 71 24 C 16378 51 11
o 18429 3 7 c 18580 39 ‘15 c 19379 51 12
C 16444 31 15 c - 1871 35 12 C 19402 73 8
c 16445 3 15 C 18719 73 " c 19403 73 10
C 16516 41 c 18720 73 2 o] 19404 73 9
C 16516 41 1 C 18722 73 N c 19405 73 11
16581 67 1 C 18733 29 8. 2 19417 31 6
16616 27 1 C 18742 a1 6 . 19422 i 5
16616 278 1 C 18742 49 18 c: 19423 71 . 18
16687 39 24 C 18786 -33 18 c 69 - 11
16744 47 3 c 18797 38 c 27 4
16786 27 13 C 18813 33 1 c 81 8
16786 278 13 C 18825 25 4 c 49 29
16796 23 7 C 18851 -45 c 49 30 -
16945 35 1 c 18857 41 3 C 61 7
17066 31 20 c 18886 21 1 c 57 1
- 1782 . 31 14 c 18880 29 17 C 49 1
17161 67 2 C 18901 27 2 C 59 7
17162 67 3 C 18908 ,-27 15 c 43 1
17216 31 19 c 18910 S 27 : c 25 15
17224 49 28 o 18911 25 3 c’ 25 . 12
17249 49 6 C 18916 39 6 c 25 3
17250 49 7 c 18916 43 17 C . 25 7
17268 49 c 18940 27 17 o 25 2
17268 61 13 C 18991 " . 29 1 c 25 14
17432 | 45 7 c 18992 35 5 c 25 8
17433 45 8 C 19025 41 8 c 29 4
17435 45 9 c 19025 49 20 c a5 5
17438 45 17 c 19037 41 c 23 9
17439 45 1 c 19040 41 z c Q 18
17440 45 14 C 19041 41 14 c 9- 18
17441 45 13 c 19055 51 4 -C 9 16
17443+ ° 45 18 c 19063 37 -7 c 9 16
17444 45 19 c 19064 37 8 C 9 17
17445 45 15 c 19104 49 31 c a 19




. NUMERICAL INDEX ‘ = : - . : .
. ‘ NUMERICAL INDEX ; : 77
PART PAGE REF. . " PART PAGE REF. PART PAGE - 'REF ‘ . ,
NO. NO.. NO. NO. ' NO.  NO. NO. NO. - NO. PART PAGE REF. " PART PAGE REF. PART PAGE REF.
. . NO. NO. ° 'NO. NO. . NO. NO. NO. . NO. " NO.
. n - -
. C 20216 17° 2 C .. . 20298 13% 48 | C 20401 5 11 !
C 20217 17 -3 c 20299 13 48 C 20404 5 2% C 20761 43 2 C 23002 51 24 c 24862 438
C 20218 9 25 C 20302 11 18 C. 20405 5 23 C 20764 43 4 c 23003 51 26 c 24863 .  43B
C 20222 9 28 c 20303 9 20 c 20406 . - 5 13 C 20765 43 5 'C 23004 25 20 C 24864 © 438
' c 20223 9 2 c 20305 - 15 2 C 20407 5 20 C 20767 . 43 C 23010 51 27 c 24865 43B
c 20226 9 8 c 20307 15 .4 C. 20411 5 14 C 21504 45 . c 23012 83 36 c 24955 19 17
c 20227 8 B C 20309 15 "6 c 20412 5 16 C 21505 45 i5 {-C 23032 . 23 it | C - 25022 37 13
¢ - 20229 9 . 8 C 20310 15 7 c 20412 - 13 45 C 21506 45 22 c - 23033 .. 278 12 | ¢ 25048 41, 3
¢ - 20230 19 22 C 20312 - 15 9 c 20415 17 i C 21507 . 45 o7 C 23245 27 10-{ Cc ~ 25083 . 438 1
c 20231 177 1 C 20313 15 10 c 20416 17 7 G . .-21508 45 - 24 c 23245 278 1 C 25177 a7 27
C 20233 9 11 c 20315 15 12 C 20417 17 3 C 21509 45- - 23 c 23271 29 1 c 25209 39 6
C 20240 9 13 " .C 20316 15 13 ¢ 20418 17 4 C " 21510 45 25 c 23300 5 (12 c - 25209 39 50
€ 20241 ° g8 14 ‘c 20320 15 17 c 20419 . 17 5 C 21511 45 c’ 23304 9 10 c 25209 43 17 -
c 20243 11} 20 c 20322 15 19 c 20420 17 - . 8 C 21515 29 28 c 23305 9 12 c - 25368 61 4
c 20244 . 1 21 c 20323 15 20 c 20421 17 2 C 20517 11 39 C 23306 9 12 C 25369 61 3
- c 20245 11 22 c 20325 15 - 33 | € 20422 17 . 8 ¢C 21518 41 5 C 23307 9 12 c 25382 63 8
C 20247 11 .24 . C 20329 15 26 c- 20425 g 3 C 21518 49 15 C 23308 9 12 c 25585 41 4
C - 20248 11 25 c 20330 15 27 cC 20426 7 4 C 21526 - .33 22 ~C 23309 9 - 12 C ' 25595 49 16
c 20249 11 27 | ¢ 20331 15 28 c 20427 7 5 C, 21527 33 - 23° C 23310 9 12 C 25603 23 1
C . 20250 11 26 . 20333 17 9- c 20428 T 6 C 21529 33 21- cC 23311 9 15 < 25604 23 3
C 20251 11 28 C 20334 177 . 10 c 20429 7 7 C 21568° 11 19 c 23312. 8 15 | C 25789 B3 5
c 20253 11 29 C 20335 - 17 11 C 20430 7 8 C 21591 73 17 c 23313 -9 15 C 25845 19 , 20
C 20254 11 30 c 20336 17 13 C 20431 7 9 C 21592 73 19 C 23314 g 15 c . 26021 37, 7
- ¢ 20256 11 3 c 20337 - 17 . c 20432 7 10 € 21593 39 33 C - 23315 9 15 c 26145 A
c 20257 11 32 c 20338 .19 R C 20433 7 11 C 21596 27 11 c 23316 9 15 c 26146 . 13 42
Y C 20258 11 33, C 20339 19 2. c. 20434 - 7 iz C 21679.- 53 31 C 23318 ~ 11 1 C 26188 - 49 25
¢ . . 20259° 1 34 C 20341 19 3 |r¢ 20435 - 7 13 C . 21945 19 21 C 23320 15" 11 c 26202 5 °5
Ne .20260 17 4 C 20343 19 4 C 20436 7 14 C 21945 51 18 C 23321 15 . 21 c 26205 - 33 3
c 20261 5 7 c 20344 19 16 C . 20437 7 15 C 21989 51 23 C 23330 83 35 c 26206 33 2
. c 20261 11 35 c 20345 19 11 c 20438 7 16 C 22023 29 6 .| C 23337 69 5 c 26215 . 31 8
C - 20267 11 &3 C . 20346 ° 19 5 [.C 20439 7 17 € 22260 .9 3 c- 23392 27 3 £ ' 26255 39 42
c 20268 1" 7 f“ C 202347 19 12 c 20440 7 18 C 22281 9 7 c 23392 278, 3 c 26347 27B - 19
C 20269 11 8 C 20353 19 8 c 20441 7 19 C 22262 - -9 29 c 23507 27 19 C 26353 27 18
c 20270 " 9 c 20355 13 C 20442 7 20 € 22263 8 30 -C 23527 29 5 D 31945 47 4
c 20271 1 10 c . 20359 19 - 1 e 20443 7 21_C 22764 g 31 c 23624 278 16 b} 39712 " 71 20
c 20272 1 11 c 20360 19 2. | c. 20444 7 22 C 22278 - 33 25 c 23625 27B 18 D 58185 .43 6
c 20273 17 5 c 20361 - 19 3 C 20445 7 23 C 22316 37 19 » 23627 278 15 D 58186 43 7
C 20274 - 17 6 C 20362 . 19 18 C- 20446 7 24 C 22500 9 26 c 23630 27B 17 D 58187 43 8
c 20276 1n 40 C 20363 19 20 c 20447 7. 25. C- 22568 33 19 c 23740 27 6 D 58188 43 11
C 20277 13 40 c 20364 19 19 C 20448 7 2 C 225671 . 51 16 C 23740 278 10 D . 58189 43 14
C 20278 17 7 C 20366 < 19 22 c 20449 7 27 C 22671 53 C 23839. 51 19 D 58196 43 9
C 20279 11 13 c 20369 19 4 C 20450 7 28 C 22673 . 53 13 c 23888 69 .8 D . 59376 45 13
c 20282 11 15 //c 20370 19 . 5 c. 20451 7 c 22618 it 5, C 23962 69 - 9 D 59650 43 . 12 .
c - 20283 13 43 C 20371 19 8 C " 20452 7 C. 22618 11 38 c- 24096 37 16 D 60857 41 13°
c 20284 13 43 c 20372 19 8 C 20455 43 15 C 22620 11 © 36 c 240938 35 18 D 701156 55 1
C 20285 13 4 (> 20374 19 14 c 20456 43 2 C 22621 11 36 .C 24137 29 25 F 53109 43 2
C. 20286 13 3 c 20375 19 12 c 20457 43 3 C . 22622 11 36 'C 24147 39 40 F 53109 . 43B - 2
c 20287 A 4 c 20376 19° "13 C 20460 43 4 C 22631 . 15 1 C | 24148 39 41 F 59014 27 - 14
c 20288 13 44 c 20377 13 50 c 20461 43 5 C 22632 15 3 C = 24149 39 39 L 13452 65 2
| c 20289 13 44 C 20378 13 c 20462 43 5 C° 22633 15 = 16 C 24334 43 L 79701 © 73 12
C 20290 13 44 C 20387 5 1 C . 20468 21 3 C 22637 47 14 c 24433 37 3 N 7480 19 19
i c 20291 13 44 C 20380 5 3 C T 20470 % 40 C 22638 - 47 12 C 24438 37 1 0 2815N 27 16
C 20292 - 11 16 C 20390. 5 4 c 20471 1 40 C 22722 65 1 . C 24663 7 7 0 2815N 278 6
C . 20203 13 46 C 20393 5 17 c 20474 17 9 C 22755 "~ 65 ’ c 24665 7 » 0 10323AB 43 16
.c 20294 13« 47 C 20396 5 27 c 20474 11 31 C 22765 51 25 C 24666 7 ' R . 13338 g 24
' C 20295 1 17 C 20397 5 25 c 20574 15 29 C 22921 25 3 C © 24731 41 , T 25070 9 23
C . 20298 13 48 C 20398 5 24 c 20757 39 7. C 22992 33 24 c 24741 © 27B 2 T 33565 39 5
.C 20207 13 48 c 20399 5 22 c 20757 43 1 C. 22998 25 .2 c 24819 41 - 3 T. 3365 . 39 - 5




S S e e e
z l ’ ' : S ) .
NUMERICALANDEX _ l NUMERICAL INDEX CoL 79
, E. © PART PAGE  REF. PART PAGE REF. - PART PAGE  REF.. PART PAGE REF, PART .~ PAGE REF.
E‘é’.“ ;%?E ~:<E). NO. NO.  NO. NO. . NO.  NO., NO. NO. . NO. NO. - NO.  No. NO. NO. .. NO. _j
@ .. Wt . . ' [
. . 163- 22 19 211 193 - 57 ‘63 : - 218- - ‘
T 40189 7 21 13-+ 120 15 <} 128- - 122 41 7. fe3. 24 . .. 25 21 193- 70 - 53 2? g:gr 'gggg' gg 3§ - T
13- 122 3 1] 12 122 49 19 e 4 27 4 193- 76 " 27 5 218 - 5107 - 39 26 o
3 HARDWARE CODE NUMBERS 2113 132 11 3s 129 122 53 17 164 41 o978 4 193 76 278 c 218 8232 g ‘14 u
ST 13 208 13 49 129- 125 .27B. 14 4gp. 86 - 39 3% [ 182 543 55 6 218 5291 61 . 5 - —-
13- ' 640 15° 23 |0 & 206 35 13 128- 165 "33 15 150- 74 19 1 | 195 4 19 g 219 17 33 20 s Y
14 616 - 15 18 2 39 a7 12 388 33 {16 160 88 nco17 195 - 104 2 g 219 403 37 4 ER
22. 844 63 13 13- 2 69 6 129- 504 23 9 180 114 45 20 | 1e5 14 . 25 1 219: a4 - 33 7. '
" o5 104 5 - 19 | 1% 207 25 6 129- 504 - 39 20 169 143 19 13 195 - 104 a7 6 219- 404 - - 35 19 e i
28- 680 a7 - 34 13- 207 + 25 19- 1 126 505 5 21 4710 ;7 39 .. 30 195- 104 39" 48 219 . 404 . . 49 -2 7
41- % .1 2 113 207 39 52 129. 531 45 - 10 473 64 19 7 195- 104 - 49 23 219-. 405 <858 27
71- 410 71 6 13- 207, 49 § | 129 831 45 10 473 215 23 . 8 195- 512 29 36 221- a4 47 7 - :
75 48 71 1 [ 113 207 49 21 129- 860 53 . 28 473 s ag 19 “195- 513 53 27 221- 14 15 14 oo .
g3- 55 43 21 ' 113- 207 67 6 - 131 67 . 25 ) " > 173- 219 19 .23 105 . 518 21 5 221 841 + 45 21 - ) ..
92- 3 19 24 ns. 209 55 SO 7 29 32 s 82 55 7} 195 518 73 16 | 21 849 .. 43 10 S
. 92 4 5 10 | 113 208 ;11 4 13- 184 37 20 182 - 83 19 6 195 521 . 41 9 | 221- 1134 -:@1° .1 : '
92 4. 15 24 13- 209 55 18 131 178 . 59 82 84 15 5 195- 521 , 49 17 221-  1160°-: 15 - 34
| . 92 4 17 g | 113 - 219 29 16 131 - 178 5. 2 gz 86 19 - 9 195- 521 53 30 | 217 1315 ket . 2
| 92 4 19 1 | 113 233 39 2§ 13t 178 25 16 182 . _515 73 . 14 195- 521, 69- 16 21 1377 Y 1B 35
‘ , 92- 4 A9 16 .| 13 321 9 22 1 178 31 21 182 .523 53 24 195. 524 31 18 | 221- . 1842 71 - 19
; 92- 5 5 . 8 13- 417 59 5 18 ), 178 49 22 182.. 528 53 32 195- . 525 25 10 221- 1844 15 15 )
an. 5 - “1a 24 113- 417, - 63 6 131) o 351 3c 31 4@ 547 9 27 195- 525 | 29 10 3. 31 B 5
a2- 6 11 12 | 113 417 - 63 L2 13- - 527 o 18 187 485 . B3 20 195- 525 67 9 321- 18 57 4
| 92 6 15 . 22 113 417 67 4 131- 629 53 .3 187~ 1036 2t 7 195- 533 . 49 14 321- 1423 57 8-
| 92- 7 g 21 |. N3 44 29 22 131- 1112 35 8 187~ 1038 23 10 | 195 533 67 8 321- 1786 . 57 7
4 92- 8 65 4 113 424 31 4 13- 1113 35 3 187~ 1036 39 ° 43 |- 195  B41 B9 7 -] 3n- . 1788 57 9
i "85 a .77 10 | M3 4m 35 S| 11 ms 3 5 187 1046 33 12 | 195" 54 63 3 321 211 5 1 -
‘ o, .29 3s | M3 425 61 3 131- 1181 25 8 as7- 1047 53 4 195- 545 - 63 11 321- 2487 577 12 -
' 11 5 23 5 [+ 113 aa1 31 3 131- 1181 29 8 187 " 1251 33 2 195 2010 11 23 | 371. 2500 57 . P
. 111- \ 108" © 8 12 13- 443 67 5 13- 1181~ 37 5 192 6 19 7 195 . 2021 3t . 10 ¥ 321- 2801 . 57 1 ,
111- 109 29 30 114- 207 39 3 131- 181 49 9 192 18 - 2 6 .| 195 2021 3 9 321- 2503 57 3
_ - 131 . 53 g | 121 3 19. 15 131 1232 47 35 192 18 29 37 195 2027 19 17 | 32:- 2635 57 3 2
111- 202 B3 10 121- 106 29 3 131- 1318 29 7 192 18, 53 19 195- - 2020 29 15 321- 2658 57 5 -
BETER 317 67 " 5 121 108 3 13 132- /8 7 3 192 18 53 33 195- 2069 35. 15 321- 4767 57 ° 6
|- 111- 630 65 2 126- 9 - 9 9 132 /26 4 10. “192. 19 21 6 | 211 5 15 8 321- 6227 5 - 10 -.
' s 1N 531 65 -3 126- 13 g 1 132- "26 49 13 . 192. . 19 . 39 45 | To1q. . 7 45 16 321- 6379 57 8 ’
113- 1. 5 18 - 128- 16 35 17 1322 °© 46 .25 © 7102 19 47 19 211- "9 - 45 6 353. . 449 25 13 I
113 . 47. .20 126- 128 47 41 132- 456 29 13 oo ~ 19 53 7 211- 11 71 23 353 482 o5 4 . ;
- - 13- 1 53 5 129- 17 r 23 70 182 17 33 9 192 20 29 19 211 - 14 9’ a 353 495 21 - 6 - _
\ Y 3 29 4 129 17 2 38 132- 91 25 9 192 20 3 10 ar 4 o _
1z 4 15 ° 28 | 129 26 19 10 132 - AN " 5B 6 192 20 53 16 - 214 251 7 11 .
113 4 ey 4 129 < 37 E3 18 132- 306 - 83, 12 192. 20 - 89 - 17 214. 253 5 15 . . ) . ) -
13- 4 73 20 .| 129 . 37 53 34 132 310 | 25 5 “192. 21 35 14 | 214 283 3 13 | T D
. 13- 5 43 , i3 120- 77 53 26 132- 310 25 10 192 21 39 4 214-° 253 73 13 - © ]
. s 12 73 4 |- 120 101 39 46 | B2 310 37 3"%92. - 21 39 -49 214- - 256 39 28 S , ’
113- 17 5 Q 129- 101 53 8 132- 310 " 49 4 ﬁ‘gg.\ 21 55 g 214- 258 19 15 . ’
. 113 102 15 ~ 30 129- 102, " N 37 132 . 310 59 47 192- 21 565 19 214- 258 39 11 .-
. 113. 102 3% 11 129- 102 9 27 132- 321 37 9 102 21 67 8 218 445 73 7 , g
; - 1137 102 69 12 | 128 102 5 1 136- 2 19 10 192. 21 69 7 218- 457 . 69 2 L . S
| . M3 103 19 23 129- 102 69 13 138- 59 - .59 19 192. 23 29 21 218- 485 73 6 L P o
| 113 103 69 15 129- 103 55 10 138 96 - 25 6 192 - 23 31 5 218- . 494 69 a |. . - : -
. 113 110 , 5 6 129- 103 55 ., 20 138- - 98 29 26 192 23 33 14 | 218 535 - 73 -1 |- - TR = L7
Co13- 7 110 15 32 129- 103. ‘67, 7 138 98 37 18 192 23 - '35 2 218 927 69 4 . o S ’ :
113 1 43 14 129. 105 , 55 13. 138 - 98 - 47 42 1192 23 . 55 12 218 5006 39 22 L., <. ° B
13- .. 11 438 14 | 128 105 55 15 138 4 99 33 - 4 1192 23 .85 .. 16 218 5007 39 ° g S ‘
113 113 .29 18 129. 105 63 10 138 309 59 . 8y192 - 23 . 83 7 218: 5007 - 39 27 o e T -
113 118 | 33 B 125- 105 65 5 138 2072 41 Mii922 23- 67 -~ 7 218 5007 39 33
113 . 118 E9. . 10 129- . 105 67 6 141- 54 37 12 193 4 55 8 - 218-- 5056 49 27 _ I PR
".‘. - ~ 3 " , ) N N " '@_ : L) g - \ - - L]




